


Pagel

© HUSQUARNA PARTS WAREHOUSE LOCATIONS

HUSQVARNA I‘-I)TORCYCLE COMPANY
4925 Mercury St. ‘
San Diego, CA 92""11 .
Phone (714) 565-6239 (after Nov/82 area code 619)

HUSQVARNA MOTORCYCLE COMPANY
228 Wayne St,
MANSFIELD, OH 44902
Phone (714) 755-2765

HUSQVARNA OFFICE ‘.‘H.evas‘a_ |

. Both Husqvarna offices are open Monday thmugh widay 8 15 am to. 4@45 iﬂ!.
’ Ofﬁces are closed Saturday and Sunday. L

o REMEMBER - time differencesgbefere d1a11ngu,

" HUSQVARNA HOLIDAYS

A1 Husavarna ofﬁce Holiday dates will be annourced in our monthly maiiings. :




ARTS/ACCESSORY . ORDER P//(CEDURES

thé@tﬂp;iQ‘CQ@Pjéiéjy;L'

ff(see next page{. except M'iate Sh1pped“ bmx;ﬁv

'H:Mark the quantxty you wish to order and the complete»Husqvarna part
_number.__ ,

| ‘It is not necessany to write the descr1ptaon and prace. g

- Sign your name at the. bottom and send order to your close»t Parts
:Narehouseo - |

TIPS TG:SAVE-TIME & IOHEY

Keop a cony of pach order for'your recordsa‘ P1an 50 orders wilﬁ arrive
at warehous 2s garly in the week, Avoid end o‘ month deIays, order early in -
month, If you need order forms write "Send parts owder fbrms” ﬁn orde,._,,],

PHONE ORDERS

, pial the Fu;QVarna 24 hour nnnber~and ke “naﬂy to g1ve the ro OWihg*“7'“
1nformat1on. o _ ey

':Yqur qrder ey
‘YduriDéalér*h%p aurber
Your Dea!ersh1p hine
~Your Zip {ode
How you would like your orver snipped
Back order, yes oi no
jQuant1ty you need. and e r;?kt@ pawt number




s }.:'.'PA m's msrmaunau csmen
L 4925 MERCURV sT. -
‘S‘AN DIEGO; CALIF. 92111

PHONE CRDER
(714) 585%414

CHARGE TO .: it_m

' ADDRES% -
© CITY’ STATE

. OP"N Acer. 2

EQUENCE * WRITE SERIAL NO A iD MODEL WHEN IN DQJ

‘-PAnmuuaFé (ONLV)' B | _ DESCRIPTION

150 /% 455 12

0 43 383 /A

15 /¢ 317 (o

i/5 16 '773 D/

113 76 553 of
379

== UPS'v” SR Al co5 K] aAt:Konosh* _YesX KO

Hol-03

Preas=z

]

2"&‘ F'&S:T(.CMNGCHARGE O ALL S "\E'TURNED
"MATEALAL” o ;
ALL smmnc obscasbmcms MUST BE w:Pt:mEo 1 TR

WWMN 5 DiWS

' “34-'.00 SERV!OE ,CHARGE C,‘N .ORDE" 4'~‘~ U\IB’E? SﬁO GO




ZW_;.ftf;Say‘part_numbers individua]Iy. If you say fifteen 1t;mayxsound 1fke
Pﬂffﬁfty;'sixteenfor"sixty. Proper way. is to say_?one five".l (Example -ﬁsf

1??&;Part Number 15 16f553¥01 = one, ﬂve9 one, s1x;:five, five. three, zero,. ,-fv"é"
’:-one.) ’ | o A

Always keep a wrﬁtten copy of your phone orders.

ua]] on Saturday, Sunday or MO"day for fast service and avoid end ofeff~~”£

month cal]s. Ca]l,at‘night,_iines are usually less busy. -
o IMPORTANT -

Husqvarna is not 1iable for quantity or part number errors on phone
orders. The normal restockiny fee will be charged on theae returns.

" Pul.S.H. SHIPMENTS

Husqvarna Dea]ers are abiﬂ to order parte throuqh a service called
P.U.S.H. (parts using special handling) o |

P.U. S.H. orders are fbr your customezis who need parts right away. 'A°

top priority will be given to all P, U.S H. orders and they wi]l be shipped7 ¢§7

~ the szme day via your choice of carrier.

P.U.S.H, onmsafasquxnemsurs AND CHARGE

Orders must be placed bafore 12:00 (at warehcuse location)"»

Orders may not exceed 9 lines. -
_:Orders may not be stocking orders (remember. P.U.S.H.”orders-are'for

‘*ndividual custowers\ s




"’70n1y one P.U, sbuT”ordsrf er dayufk |
There is a $5 60 nard]ing charge on e vegx P U S.H. order. ,"
No ”special freigh service charge" wi11 be app]ied to P U S H° orders.- ””ﬁﬁa_;

oy BACK‘GUARANTEE

1f we fail to ship your order within the time promised, no hand]ing ?eej':;ff:f'
- ‘will bz charged. ‘ s

HINIHUS AND sPEchL,cuAR@Esj‘

1. $40.00 minfmum value on all ordevs. ‘A $8.00 service fee** is applied to
- “all orders under minimum, | | | | '
24 $5.00 service charge on all orders requested to be shjppedvv1a: .

Federal Express

Emery Express®**

Airborne Express***

Express Mail*

Grayhound Bus¥***

A1l similar rush fre1ght companies

, This charge partially covers the ¢Qst of additional paperwork, phene
calls and unscneduled pick-ups. ' "

: *Add $4”60 extra for p1ck~up and de11veny.
**Fee does not apply to P.U.S.H. orders
***TheSE services w111 deliver C 0.D. orderso

3. An annual miCrbéfiche éhéfge of $35.00 is charged to eVery Sea1er. Tbis 'Efj

partia]ly covers the cost of new model updates sent to you during the
year, You will be billed March 1st of each year.




EE R If you have any questions concerning a part number, you must write or'5*77
“\fQLCaii the parts department in San Diego.v A SRR IR

Piease do'not'write questions on order forms. 'Tﬁey{meyﬁbg;ﬁisseeiﬁyzi if:;

°“¢’the warehouse...v

PP “S SHIPPING DISCREPANCIES

| If you experience any discrepancies in a parts shipment, 3ou s ¢ fbllowl"f
~ these easy steps to be sure the problem is correctad. Write the fei?owing .
infbvmation on your letter head and send to the San Diege paris department., o

1. Deeiership namefandvnumber.v

2. Iavolce number and date.

3, identify the type of discrspancy

; ; ?%ewtage? el ze the ouantity of the part number you ordered and
how wany you wers "horted. s
Overage: Write the quantity of the part number ordered and how | o
many extra you WMCeived AT
" Received 't wrong parts Write the quantity of the part number ordernd
and the part nurher and quantity of the part that was received '
Mis-marked sarts: Write the part number oldered9 and description o
then fesc71ptisn of part received. \ , 1
Hrong Prices . HWrite the part number ordered and price quoted then

- Write ﬁrice sS4 were charged. : R
lamaged ?ases: Write the part number and quantity, You‘mustealsd";
teii us if the pact was damaged by other parts in the.box,“unkn0wn'd
‘source of dzmage or by carrier. If damaged by carrier, yoﬁr ciaim
should be filed against them, not Husqvarna. | |
Ordered incorrectiy: Write the part rumber and quantity you want to e
return, '




PAGE 6

‘ e4; ‘Wbat you request to be done, Te11~u3‘to ship shorted part, return wrong
© part etc. - [
5. Be sure to sign your name at the bottom,

 RETURN PoLicv»
A parts coordinator will research your report and advise you if your

request has been approved or den1ed

If a return is necessary, you wi'ﬂ be suppHed an authorization number.

K ke will ship reglacement gartﬁs} except when part is not immediateny avaﬂabaes

'kin whxch case we will credit your account.

. Credit is a?ways appid ed to your parts account. '1f‘c;0,D,;‘the,créd1t
| will be applied to your next shxpment. ST R

IMPORIANTﬁeuzoELzNEf

Discrepancy:Reports~muSt'bevfiled within ;gg,(1d)}wonking daysnof'theiinVOf§e7

date,

~ Ho returns will be accepted wzthout an authorization number. Huqucrna
,,is not liable for parts returned without authorization. o | |

- Returns due to Dealer error wi]1 be charged a restocking fee of 20% or
':u$20°o9, wh1chever is less | | - ' /

 Husky Products or Husqvarna Spare Parts returned due to defect will be L
'VVVEPiaced No credjt will be issued. .




E BACK oam‘ms‘

A Husqvarna will ho¥d back orders on unavailab1e parts 1f these steps areu‘ 
fb!lowed'

o You must request back—order status on every order (mail or phoné).'

order received without back~order indication will be considered no bacx- .

orders. : R ;
2. The unavailable jtem (or items) must be over $5.00 dealer cost.

BACK ORDER NOTIFICATION

Every invoice you receive will have an up to date back~order listing for
your Dealership. ‘

BACK ORDER. CANCEL ATION

, To cance1 any back-order, simply send a card or 1etter to the San Dieqo
office with the following information,

‘1. Your Dealer name and number,
2. Part number and quantity back-orders,

" He are not responsible for items shipped before we receive canceiation,
Sorry, no phone cancelations,




PARTS BULLETINS ) UPONTES
 You w111 receive monthty mailings from Husqvarna with news about parts.
new- services, sales and new items° ol :

It may not be necessany to file all bulletins (examp1e- If a sale is
"good for 30 days, it may not be wise to file It.) But- permanent infbrmation "
will be numbered Please place these in the back of your parts section in-

your Husqvarna Motorqycle s TS Inc. policy binder.

MULTIPLE PARTS

Several items, nuts, bolts, washers. gaskets, etc., which are fost sel]ers
are sold in multiples of two (2) five (5) or ten (10) o |

These'parts are marked‘on:your micro-fiche parts price 901de. o




PARTS CROSS SHIPPING

If a part is not available in the parts warehouse closest to your Dealer-

ship, it will automatically be shipped from the next c1o§ast warehouse,

The part will be shipped via the same method requestad on your original

order,

CROSS SHIPPING EXCEZPTION

If the value of the part is less than $10.00 Dealer cost, it will not be
cross shipped. The part will go on back-order if you requested back-orders,

(see back-order section for cormpiete information).

A note will be sent to you expiaining the inexpensive part on back-order

is available in another warehause,

It is then up to you to decide if you would 1ike the part to remain on

- back-order or have it shipped,

MISSIW: PART NUXSERS

If you receive an invoice from your clese:;t warchouse and it is missing»
part numbers you ordered, the missing part. :umbzis are being cross-shipped

and will arrive in a few days.




PAGE 10

HUSKY PRODUCTS

'Husky Products 15 the accessory division of’Husqvérna.  Thé 1tems ovYfered
will be displayed ﬂn an annual accessories catalog. | '

The rew catalmg is automatically sent to current Husqvarna owners and press
releases are mailed out to the motorcycling press throughout tha year,

POLEICY AND PRICING

Husky Products follow the same policies set-up under the parts section.

| Price information may be found on your current parts micro-fiche price
guide,

KEW_ITEMS AND UPDATES

Monthiy mailings will conta1n new Husky Products as well as price and
availab11* ty information, Somg updat¢s do not need to be filed, Important S
bulletins will be rumbersd and should be placed in the rear of this_section‘_




8 RESERVDELAR
l SPAREPARTS 1980

Galle:r fr.o.m. ram nr
Valid from frame No MRMO7673, MN0000;

¥

7,
%//”:{9/ e 3 i

34 - Wﬁ,c%&

P

L
&
e

8- A50390 O- 2350390  42.250390
§2- Acc G4~ Acc 78&- Acc

-.

&)
(S

vy

94-125
B 98 -2593904«




Cimengloner och betackningar
Dimensions and discriptions

Skruvar: Gangdirnension x ldngd (M6 x 30)
Screws: Thread dimensions x lenght

Muttrar: Géngdimension (M8)
Nuts: Thread dimension

Brickor: Typ, inre @ x yttre @ x tjocklek (FBB 6,4x10x 1)
Washer: Type, inner @ x exterior x @ thickness

Typer: FBB = Fjaderbricka, 6ppen
Types: Spring washer open

FA = Fjaderbricka
Spring washer

LI = Lasbrickainnertandad
Lock washer, inside indent

Kuliager: Fabrikantens beteckning (SKF 6301)
Ball bearings: Manufacturers description

Tétringar: Inre @ x yttre @ x tiocklek (25x42x 7)
Sealing rings: Inner @ x exterior @ x thickness

L= Léngd
Length

Zz = Antal kuggar
Numbers of cogs

N = Ny reservdel
Nev; spare par{

Ratt till andringar forbehilles.

Specifications subject to change without notice.




i S 2 a W " N4 EHIT e T AT YR b 7 N - T T N A -
. Y S LY we S N TN T RV AN A I NI L W= N YR NI B N * o
ﬂ it k=3 S . SN NG Sl AN N S . Reg T T BTy B =, Y /’ N
I ™ SO LT AT T o TN ks R Tl s o TN R ) I A ghee oy

Ram - Fotbromsreglage - Fotstbd - Parksringsstdd
Frame - Footbrake - Fooirest - Pariing res! CR




i .‘ Part Number

Detalinummer

Quantity/Antal

OR WR

Description
Bandmning

15 10 846-01
1510 787-01
2801 416-01
1513 06121
1513 076-01
15 13 053-01
1513 077-01
2006 46212
2582118-14
15 13 070-01

1510 783-01
1510 784-01

2008 47214
2970 404-03
28 16 231-01

15 10 665-01
1510702-01
1510 55801
2006 476~1-1

15 19 458-01
1519 461-01
1519 47901

2006 364~12
28 16211-01
2006 36812
16 13 538-01
1510604-01
2006 455-11
15 10 442-01
15 15433-01

1515 431-01
20056 371-12
25 80 142-01
2006 46114
25 80 15301
2801 501-01

1515419-01
1515419-02

1215 160-01

P Pem

Frang

rastpult

Alt. bolt

Bricka 5,5x22x 1,5
Washer

Fotstdd hiiger
Footrest right
Fiader

Spring

Fotstdd vénstisr
Footrest left
Fiider

Spring

Skruv M8x 55
Screw

Mutter M8

Nut

Styriager kol
Bearing compl.
Motorfistpiat
Engine clamo plate
Motorfistpit
Engine clamp plate
Skruv M8x 105
Screw

O-ring

O-ring
Bricka8,4x15 "~
Washer

Motorfastplat
Engine clamp plate

Motorfastplat
Engine clamp plate

Distans
Distance

Skruv M8x 125
Screw

Nummerskylt, gron
Numberplate green
Nummerskyit, gul
Number plate yellow
Nummerskyit, vit
Number plate white

Skruv M6x 10
Screw

Bricka 6,4x14
Washer

Skruv M6x 16
Screw

Kiamma
Ciamp

Parkeringsstid
Parking rest
Skruv M8x30
Screw
Fidder

pring
Bromspedal
Brake pedal

Bussning
Bushing

Skruv M6x 22
Screw

LaAsmutter M6
Nut

Skruv M8x50
Screw

LAsmuiier M8
Nut

Bricka
Washer

Bromsstang
Brake rod
Bromsstang
Brake rod

B




. 4 Lo i
R 2 SR
e L BT NN S

~ BHusqvarna

Ram - Fotbromsregirge - Fotstla - Parkeringsstbd
-Frame - Footbrake - Footrest - Parking resi CR

N




Pari Numbar
Deta),rummer

Quantity/Antal

250

390

CR

OR

CR

WR

OR

ACC

1515 173-M1
15 19 86401

15 15 434-01
1515 434-02

1515 431-01
15 15 107-01

1515 108-01
2006 374-12
25 80 142~01
15 19 537-01
15 10 555~01
26 01 634-11
1519 473-01

N NN

N

NN

N NN

Description
Bendmning

Ersa

Replac-
¢d gnNo

av

Vingmutter
Wing nut

Fjad‘ er
Spring
Bromsldnk
Brakelink
Bromslénk
Brake link
Bussning
Bushing

Bussning
Busghing

Hylsa
Sieeve

Skruv MEx30
Screw

LasmutterMs
Nut

Pro
Plutgp

Buffert
Buffer

Bricka
Washer

Reservoargummi
Reservoir rubber




,ﬂ'v@H'usq\/arna

o Aam - Fotbromaraglage - Fotutbd - Parkeringsstdd ’
Frame - Fc _orake - Footres? - Parking rnt‘ WR, OR, ACC




Fig.| Part Number Quantity/Antal Description Replac-
Detaljinummer 125 — 250 3%0 Bendmnin ed by No
: ch | wa ca lwn [on | ca [ wa or facc’ ¢ Ersattav
1] 1510 882-01 1 1 1 1 Ram
Frame
1
3| 151060401 1 1 1 1 1 1 Parkeringsstod
Parking rest
41 2006 455-11 1 1 1 1 1 1 Skruv M8x 30
Screw
5§ 2582118-14 8 10110 10 10] 8 ?qﬂu:terMB
u
6 1510 442-01 1 1 1 1 1 1 Fjader
‘ pring
71 151544701 1 111 1 141 Bromspedal
i Brake pedal
81 1515 448-01 1 1 1 1 1 1 Bussning
Bushing
9| 2006 368-12 1 1 1 1 1 1 Skruv M5x16
Screw
10| 2580 142-01 1 1 1 1 1 1 Iﬁéstmutter M6
u
11| 2006 455-12 1 1 1 1 1 1 Skruv M8x 50
Screw
121 1510 835-M 1 1 1 1 1 1 Returfiader
Spring
131 1515444-01 1 1 1 Bromsstang
Brake rod
1515 444-02 1 Bromsstang
Brake rod
1515 444-03 1 1 Bromsstang
Brake rod
141 121516001 1 1 1 1 1 1 Fjader
pring
151 151517301 1 1 1 1 1 1 Vingmuiter
Wingnut
16| 2816 201-01 2 22 2 212 Bricka
Washer
17 | 283515101 1 1 1 1 1 1 Pinne
Pin
18| 1513051-01 1 1 1 1 1 1 Fotstod hoger
Foctrest right
19| 1513 076-01 1 1 1 1 1 1 Fiader
pring
20| 1513053-01 1 1 1 1 1 1 Fotsid vanster
Footrest left
21| 1513 077-01 1 1 1 1 1 1 Fiader
pring
221 2006 462-12 2 2] 2 2 212 Skruv M8x 55
Screw
24| 151078701 1 1 1 1 1 1 Féstbult
Att. bolt
251 2301 416-01 2 212 2 22 Bricka 6,5x22
Washer
26| 2006 368-12 1 1 1 1 1 i Skruv M6x 16
rew
27 | 1513 070-01 2 212 2 212 Styrlager kpl.
Bearing compl.
28 | 151078301 212 2 2 Motorfastplat
En%ne clamp plate
15 10 784-01 2 Motoifastplat
Engine clamp plate
151083801 2 Motorfistpiat
Engine clamp piate
291 2006 472-14 4 4 | 4 4 4 1 4 Skruv M8x 105
Screw
31| 281623101 4 4 4 4 4 4 Bricka
Washer
32| 1510665-01 1 1 1 1 Motortistplat hoger
Engine clamp plate
33| 1510702-01 1 1 1 1 Motoridstpld? vanster
Engine clamp plate
34 | 1510559-01 1 1 1 1 Distans
Distance
35| 2006476-14 212 2 2 Skrus M8x125
rew

T




o

r P N - . Vi gt p i ¥
S o o b N _ Pt i SN R . . o a N S
T ler T . ‘L R A : EUCE N

BHusqvarna

" ' Ram - Fotbromsreglage - Foiotw . Pa;koringut&d
Frame - Footbrake - Footrest - Parking rest WR, OR, ACC




Part Mumber 5 550 Quantity/Antal 35 Description eRg 'aﬁl-o
: . Bendmnin
Detalinummer ch lwal - ~lcrRiwnlonich|ws OR | ACC © g Ersat av
1519 475-01 2 2] 2 Nummerskyit, vit
Number plate white
2006 36412 3 313 Skruv M6x 11)
Screw
2816 211-01% 4 1 4 4 | 4 Bricka 6,4x14
Washer
15 10 555-01 2] 2 2] 2 Buffert
Buffer
2801 634-11 21 2 212 Bricka
Washer
15 19 473-01 2| 2 212 Reservoargummi
Reservoir rubber
16 13 538-01 4 | 4 4 | 4 Kiamma
Clamp
1516 794-01 1 1 Bromsstag
Brake link
20 06 493-12 1 1 Skruv M10x25
Screw
2580 17101 1 LAsmN ! uiter M10
ul
1510 785-01 Fastplat
Clamp plate
2006 378-12 Skruv M6 x40
Screw
2582 116-14 Lasmutter M6
Nut
~ 11




HHusqgvarna

Framgatfel
Front fork




NIt

‘f_ -
F»g Part Number 0 ant»ty/Anta» Description Repiac-
| Datalinummer 125 250 3%0 Benamnin edby No
d cafwal | Jcajwn;on]chn]|wn | or |acc 9 Ersaltav
1} 1512350-01 1 1 1 1 1 Framgafiel, kpl.
Front fork compl.
1512 350-03 1 1 1 1 Framgaffel, kpl.
Frontfork campl.
21 1512342-01 2 2 212 2 Gaffolben, kpl.
Fork leg compl.
15 12 342-03 2 2 2 2 Gallelben, kpi.
Fork leg compl.
31 1512 354-01 212 21212}1212 212 Gatfelben, nedre
Foric leg lower
4| 151234301 2 2 212 2 Démpspinge!, kpl. (300
Damping r%pindle corgg .
1512 343-03 2 4 2 2 Dampspindel, kpl. (2 z
Damping spindle compl.
5 1512 258-01 2 12 2122122 212 Bricka
Washer
6] 1512 042-01 212 2 1212%y212 212 Tétring
Seal
7] 1512 165-01 212 21212141212 2 12 Titring
Seal
8] 151235301 {2 | 2 2121212 j¢2 212 Gummiskraparc
Stripper
9] 151233691 212 22127122 212 Gaffelben, bvre
4 Fork leg upper
10| 1512 339-01 212 212|222 212 Bottenventil
. Bottom valve
11 | 28 22 030-01 212 2121212 ]2 2 {2 Sparring
£ Circlip
12| 1512 161-01 212 2l2 21212 212 Bricka, undre
Washer lower
13| 1512 160~01 212 212 12f21i2 212 Bricka, dvre
Washer upper
14 | 2006 45712 212 212|212 ]2 212 Skcuv, M8x35
Screw
15| 1512 337-01 2 12 21212112 ]2 2 |2 Fiader, kort.
ing short
18 1 1512 307-01 212 2 1212112 ]2 2 ]2 Fiader, iAng
pring long
17 | 1512 338-01 212 2121241212 2 |2 Toppskruv
Top screw
18 | 2970 1585-03 2 |2 2121211212 2 |2 Q-fing
O-ring
19 | 1512 346-01 2 12 21212412 )2 212 Propp kpl.
Plug compl.
20 | 1512 340-01 212 212121122 2 ]2 Propp
Plug
21| 151234701 2 ]2 2121}12]121])2 2 |2 Ventil kpl.
Valve compl.
22 | 2995 28801 212 212 ]12})121]2 212 Bricka 8,1x12,5
Washer
23 | 2970 38503 2 |2 2i212121|2 2 ]2 O-ring
O-ring
24 | 1512 348-01 2 ]2 21212 42 |2 212 Ventilskydd
Valve cover
25 | 2062 36211 212 212212 ]2 212 Skruv M6x 8
Screw
26 | 1610 823-01 2|2 212 2412 ]2 2 |2 Packning
Gaslet
27 | 2024 372-12 4 | 4 4 |4 141414 4 |4 Skruv M6x 25
Screw
28 | 151232202 1 1 1 1 1 1 1 1 1 Gaffelkrona kot
» Fork crown compt.
29 | 151232501 1 1 1 1 1 1 1 1 1 Bricka
Washer
30} 2820025-01 | 1 |1 LI T O O O 11 Spéarring
Circlip
2024 46012 4 14 4 |4 14 14 |4 4 | 4 Skruv M8x 45
Screw
1 32 | 2580 153-01 6 |6 6 |6 {6 1|6 |S 6 |6 mmuuer M8
1 33 | 2024 457-12 2 j2 2121212 ]2 2 {2 Skruv M8x 35
. Screw
-} 341 151232801 1 1 1 1 1 1 1 1 1 Distansring
Distance ring
135)15612327-01 |1 {1 LR I A 111 x&ner
4-36 | 1512 326-01 141 1 1 1 1 1 1 1 Gaffelkrona, dvre
. Fork crown uppsr







Part Number

Quantity/Antal

Detalinummer

Description
Bendmning

1512 329~01
1512317-01
2024 37432
2006 503-14
15 12 352-01
1512 351-01
1512 341-01
15 19 439-01
25 29 440-01
1519 461-01

1519 479-01
15 19 458-01

1519 491-01
1517 090-01
20 06 36812
28 16 211-01
25 80 142-01
15 19 360-C1

15 16 22701
1516 74401

2006 451-12
15 12 31501

Slutmutter
Nut

Styrhallare, kp!.
Handlebar ret compl.

Skruv M6x 30
rew

Skruv M10x60

Screw

Distans

Distance

Dampbussnin
Rubber elemeght

Bricka 10x26

Washer

eres rare, kpl.
Wire gt{ude cog\pl

Wwestyrare kpl.
Wire guide

Nummerskyit, gul
Number plate yellow
Nummerskyit, vit
Number plate white
Nummerskyit, gron
Number plate green

Nummerpiitsfaste
Attacnment
Vibrationselement
Vibration damper

Skruv M6x 16
Screw

Bricka 6,4x14
asher

Lismutter M6
Nut

Wire-guide
Wire guide

Brom:
grake link
romsstag
Brake link
Skmv M8x20
Screw

Wirefédste
Wire attachment

TilibehGr/Accessories

151234302

Dampspmdel 1. 270
Damping spindle compli.







Part Number
Detalinummer

Quantity/Antal

OR § R | wh ¢

Description
Bendmning

w0 (-} ~ [+ T ] & WON

-—h  web
> o

-
N

15 10 801-01
15 10 788-01
1510 768-03
1510 901-01
151090102

15 10 906-01
20 62 362-11
15 10 607-01
1510 778-01
2871200-03
15 10 774-01
2581 170-12
151062101
15 10 730-01
2582118-14

151081701
15 10 805-01

15 10 736-01
1510816-01
1510 710-01
1510733-01

151078601
15107868-02
15 10 £88-01
1510688-03

15 10 689-01
15 10 794-01

2006 382-12
15 15 451-01
2931 125~39
1515 455-01
15 15 452-01
2006 380~-12
28 16 201-01
2582 116~14

1515 453-01
15 15 454-01

2801 416-01

30 | 297040008 |
31| 151343801

Bakgaffel, kpl.
Pear fork comp!.
Bakgatiel, kpl.
Rear fork compl.

kgafiel, k
Rear fork compl.
Bakgaff

Rea??ork co'o";'npl.
Bakgaffel, kpt.
Rear fork compl.

dd
\Wear cover

Skruv Mexa

mﬁ bearing

La,oevdistans

Ooring
O-ring
Fastbult
Aft. bolt

Lasmutter M12x 1
Nut
Wagsher

K riare
C ter;sioner

Mutter V8
Nut
% e@mpare

SMmpwe
Suspension

Gm'hmtbussnmg
Rubber bughing

Kulled kpl.
Attachment compt.
Meilanbricka
Washer

Liksri
chﬁzg
Fiider, Iang 22,5 N/mm

m % 27,0 N/mm
Fi ?ig gdng 26,0 N/mm
Fidder, ling 22,0 N/mm

ring iong

Jer, kort 24,0 N/mm
ing short
Fiader, kort 24,0 N/mm
short
Skruv M6S 6x60
Screw

Spannarrulie

t Tensizn wheet

Kuilager

Baﬁm .
rgistans

Lage

Link

Skruv M6x 50

Screw

Bricka 6,4x12

Washer

Mutter M6
Nut

Lagringsdistans




"ﬁHuswrna

Hoarfork




Part Number
Detaijnummer

Quantity/Antal

fxescription
Blenamning

1515 412-0n
1515 413-01
2006 376~-12
25 80 142-07
15 15 44101
15 15 440-01
2006 45712
25 80 153-01
2006 46512

15 10 804-01
15 10 804-02
15 10 807-01
15 10 891-01

2006 459-14
15 10 697-01
15 10 639-01
15 10 64301
1510 878~01
15 10 658-01
15 10 64601
15 10 699-01

1S 1§ 220-0)

on
2
2
2
2

Kedjestyrarerulle
Fol k’.

Distanshylsa
{Jistance sleeve

Skruv MEx 35
Screw

l.Asmutter M6
Nut

FFastpiat

Clamp plate
Distans
Distance

Shuv 8x35
Screw

Lismulter M8
Nut

Skruv M8x 70
Screw

Stdtdampate kpl m. fiddrar

gzuétdﬂmpare kpil. m rpﬂ"‘”

ue%ﬁ!dﬂﬂw xph. \?

A m.
Suspension corpl. w.
Stotaampare ko rm
Suspension compi. w. springs
‘>kruv M8x40

ocrew

Stétddmpare

Suspension

Gummibussning, kpl.
Rubber bushing compl

Fastbricka
Plastic washer

Bricka
Washer
Fidder, léng
ring long
Fiddler, kort
ing short
Siitadmpare kpi. m. fidcrar
Suspens:onpm compép‘ w. Springs

CHAD GuaaRD (PLASTiC)







Part Number
Detaljnummer

Quantity/Antal

250

Description
Bendmning

15 15 278-01
15 15 28161
15 15 282-01
15 15 283-01
15 15 267-01
2580 118-01
15 15 2€1-01
15 15 262-01
20 62 32912
5 15 266-01

15 15277-01
1515277-02

15 15 30801
15 15 308-02

15 15 022-01
15 15 022-03

15 13 083-01
15 15 265-01
1515 310-01

1213 810-01
2509316-11
12 13 821-01
15 15 314-01

1513 05501
1513 056-G1
1519 236-01
| 15 18 532-05
15 15 306-02
15 15 307-01
1515 301-01
16 12813-01

22 86 595-01
2062 368-11

Gashandtag, kpl.
Throttle handle compl.
Skyddsiock

Protec wagher

Skruv
Screw

Brytrulle
Plastic rofler
Packring
Gasket

Lasmutter M4
Nut

Justernippel
Nigple
Skyd.sshylsa
Erotecting sleeve

Skruv M5x 16
Screw

Gummihandtag higer
Rubber handle righ

Gaswire, kpi.

Throttle wire
Gaswire, kpl.

Throttle wire
Frikcpplingswire, kpl.
Deciutchif?g wire
Frikopplingswire, kpl.
Declutching wire

Bromswire, kpi.
Brake wire
Bromswire, kpl.
Brake wire

Styrstang, kpl.
Htayndle t?ar P

Gummihandtag, vanster
Rubber handle ieft

Bromshandiag kpi.
Brake handie compl.

Ansatsskruv
Screw

Mutter
Nut

Kabelspidrinskruv
Cabie adjusting screw

Dechtching handl compt.

Harv ,
Harcle prolscior rght

Handtagsskydd, vinster
Handle protector left

Wireavbérare
Cable deflector

Buntband
Stripe

ingswire, kpl.
eC(!f;‘t’:‘:::tcning wir:p
Kool

t ingame
Gummi

Rubber

Skruv
Screw
Skruv

Screw







Part Number
Detaljinummer

Quantity/Anial

250

OR | CR | WA

15 13 533-01
15 13 546-01

15 13 535~01
15 13 555-01

1518 158-03
1518 153~01
2006 37011
28 16 211-01
'518121-01
1518 13701
25 80 142-01
2006 372-11
2006 37612
2582 116-14
1518 154-01
15 19 532-05

15 14 053-01
15 14 65306
15 14 055-01
15 14 055-03
1514 05505

1S 14 05601
15 14 G28-02
1514 04101
1514 057-0i
15 14 060-01
202438814
15 14 032-01
28 16 222-G1
2582118-14

1518 151-01

Description
Bendmning

Snde!
Saddle
Sadel
Saddle

Sadeldverdrag
Saddle cover
Sadeldverdrag
Saddle cover
Bakskarrs, WR
Rear mudguard
Bakskarm, CR
Rear muciguard

Skruv M6 x 20
Screw

Bricka
Washer

Gummibricka
Rubber washer
Faste
Attachment
Lasmutter

Nut

Skruv M6 x 25
Screw

Skruv M6 x 35
Screw

Lasmutter
Nut

Stankskydd
Splash guar
alﬁtband

Stripe
Bensintani, rod
Fuel tank, rec
Bensintarik. svart
Fuel tank, biack
Bensintank, rid
Fuel tank, red
Bensintank, b4
Fuel tank, blue
Bensintank, sart
Fuel tank, biatk
Berisinkran

Fuel cock
Tanklock

Tank cap

Stéd
Support

Bensinslang
Fuel hose

TankhaHare
Tankholder

Skruv M6x 90
Screw

Gummibussning
Rubber bushing

Bricka
Washer

Lismutter M8
Nut

Bakskarm
Rear mudguard




) Husqvarna
Frontunest CR, ACC




Part Number
Detaljnummer

‘Quantity/Antal

- 250

OR WR

Description
Benamning

151621001
151621101
1516 212-01
29 31 200-39
29 65 448-07
15 16 215-01
15 16 214-01
15 16 743-01
15 16 66701
15 16 543-01
15 16 547-01
15 16 548-01
1516 747-01

28 16 241-01
25 80 153-01
2006 455-12
28 16 231-01
15 16 746-01
1316 084-01
15 16 082-01
1516 198-01
15 16 20001
15 16 049-05
15 16 049-G6
1516 202-01

1516 14101
1516 217-H1

15 16 028~01

15 16 02801
28 24215-08
151804102
15 18 028-01
2801 416-01
1518 121-01
2580 142-01
2006 38112
2006 382-12

281621101 .

Framnav, kpl.
Front hub compl.

Distans
Distance

Distansring
Distance ring

Kullager
Ball bearing

Tétrin;
Seal 3

Distanshéilare
Distance

Medbringare
Driving washer

Bromsskold, kpl.
Brake plate compl.

Bussning
Bushing
Bromsback
Brake shoe
Fiader

pring
Bromsexcenter
Brake cam

Havarm
Lever

Bricka8,4x18
Washer

Lasmutter M8
Nut

Skruv M 8x30
Screw

Bricka 8,4x16
Washer
Bussning
Bushing

Axeimutter
Nut

Axel
Shaft

Hiul, kpl. exkl. gummi
Wheel compl. excl. rubber
Félg WM 1-21""

Rim

Eker L=227

Spoke

Eker L=244

Spoke

Ekernippel

Nipple

Déack 3.00x21'’, Barum

Tyre
Dack 3.50x21"*, Trelleborg
Tyre

Innerslang 3.00x21""
innertube

Félgband 21"’
Rimband

Pinne

Cyl. pin
Framskdrm
Front mudguard
Stod

Support

Bricka 6,5x22
Washer

Gummibricka
Rubber washer

Lasmutter M6
Nut

Skruv M6x55
Screw

Skruv M 6x60
Screw

Bricka 6,4x14
Washer




, ACC

o

Framhjul
o 'Fr_om:whoe_l'




Part Number
Detaljinummer

Quantity/Antal

OR

Description
Bendmning

15 16 194-01
28 35 217-01
12 25 258-01

Bygel
er%p
Saxpinne
Split pin
Bult

Boit

Tillbehor/Acces

15 16 08701
15 19 857-01
15 19 886-01

Ekersats fram
Spoke unit front

Ekernippelsats 36 st
Spoke nipple kit 36 pcs
Déckiassats Cyl pinrie
%xa'fwf it Cyl p

re lock ki in
3!( 8,40 pcs yip




B Husqvarna
~ Femwes WR, OR




o
i"
I
-
- N
j‘ |
/.

N
- N

Co TR Y

Fil -

* . Tatf -
' ‘.

Replac-
edegy Mo
Ersattav

Fig.| PartNumber |[— T 50 Quantity/Antal 350 Description
Detalinummer ; Bendmning
ch ! wa whRlor]l cR|vR OR {ACC{ _ &
1| 1516232-01 1 1 1 1 1 Hijul, kpl. exkl. gummi
heel comp:. exkl. rubber
2] 1516 200-01 1 1 1 1 1 aijlg 1,60-21""
o im
3] 1516049-05 18 18 | 18 18 18 Eker L = 227
Spoke
4; 151604906 18 18 | 18 18 18 Eker L =244
, Spoke
5| 1516 202-01 36 36 | 36 36 36 Ekemippei
Nipple
6| 151623101 1 1 1 1 1 Framnav, kp!.
Front hub compl.
8] 151622801 1 1 1 1 1 Distans
Distance
9! 1516212-01 1 111 1 1 Distansring
Distance ring
10| 2931200-39 2 212 2 2 ¥ullager
Ball bearing
11] 1516 21501 1 1 1 1 1 Distanshéllare
Distanice
12| 1516214-01 1 1 1 1 1 Medbringare
Driving washer
13} 1516 790-01 1 1 1 1 1 Bromsskoid, kpl.
Brake plate
15| 206236011 1 1 1 1 1 Skruv M6x 6
Screw
16| 151666701 1 1711 1 1 Bussning
Bushing
17] 1516788-01 2 21 2 2 2 Bromsback
, Brake plate
181 1516547-01 2 21 2 2 2 Fjader
pnng
19| 1516 782-01 1 1 1 1 1 Bromsexcenter
rake cam
20| 151680101 1 11 1 1 Tétning
Seai
_21{ 151674702 1 1471 1 1 Héavarm
Lever
221 2816241-01 1 1 1 1 1 Bricka 8,4x18
Washer
23} 2580153-0 1 1 1 1 1 lNAstmutter M8
1 u
24| 151623401 1 1 1 1 1 Axel
Shaft
25| 1516 238-01 1 1 1 1 1 Mutter
Nut
26] 1516239-01 1 1 1 1 1 sa
Sleeve
27| 200649312 1 1 1 1 1 Skruv M10x25
Screw
287 2580171-01 1 1 1 1 1 héus;mutter Mi0
291 1516 141-01 1 1 1 1 1 ?éick 3,00-21"', Barum
yre
301 1516 028-01 1 1 1 1 1 Innerslang 3,00-21""
innertube
311 151502901 1 1 1 1 1 Falgband 21"’
Rim band
32| 2824215-08 18 18| 18 18 18 Pinne
Cyl. pin
24| 151804102 1 1 1 1 1 Framskarm
Front mudguard
35] 1518028-01 2 21 2 2 2 Stod
Support
36| 2801416-01 4 41 4 4 4 Bricka 6,5x22
Washer
37| 1518121-01 4 41 4 4 4 Gummibricka
Rubber wasrer
38| 2580 142-01 4 41 4 4 4 INAStmutter Ve
u
39| 200638112 2 2] 2 2 2 Skruv MEx55
' Screw
40| 2006 382-12 2 21 2 2 2 Skruv M6 x60
' Screw
‘411 2816 211-01 2 21 2 2 2 Bricka6,4x14
. Washer
421 1516 194-01 1 1 1 1 1 Bygel
: ' Strop
¢ g




~ {BHusqvarna
~ Femwes WR, OR




Part Number

250

Quantity/Antal

Detaljinummer

OR

CR

WR

Description
Benamning

Reglac-
edby No
Ersatt av

28 35217-01

12 25 258-01
1S /lp 347-01)

1

i

1

Saxpinne 2x12
Splitpin

Buit
Boit

Tillbehor/Accessories

1516 087-01
15 19 867-01
1519 886-01

Ekersats fram
Spoke unit front

Ekernippelsats 36 st
Spoke nippel kit 36 pcs

Déck!éssa:ts Cylpinne

%xa’lmfk'tc I pi
Te 10CK Ki in
3&8, 40 pcs yip




EN

CR

varna

KIS S

6
12-22,24-35

1
14-16, 35

2-6




B A S

Fig.| Part Mumber Quantity/Antal Description Replac-
Detalinummer 125 — 250 390 Benamnin edby No
cr | we cR |wr[on]cr]wr oA {Acc' d Ersait av
| 1519884-01 1 1 1 wm. kpl. exkl. gummi
heel compl. excl. rubber
2| 1516748-01 1 1 1 Félg2,50x17"’
Rim
3| 1516218-01 18 18 18 EkerL = 181
Spoke
4! i516218-02 } 18 18 18 EkerlL = 196
Spoke
5| 1516 219-01 36 36 36 Ekernippel
Spoke nipple
6] 1519 883-01 1 1 1 Baknav kpl. utan kedjedrev
Rear hub compl.
7 1516 759-01 ?éck 5, x17", Trelleborg
re
1516 763-01 1 _[?!ick 140/90-17"', Barum
re
1516 775~01 1 1 Dla/ick 4,50x17*, Trelleborg
Tyre
3| 1516 508-01 1 1 Innerslang 4,00x 18"’
Innertube
1516 770-01 1 Innerslang 17°°
Innertube
9| 1516761-01 1 1 Faigband 17"’
Rimband
1516 771-01 1 Falgband 17"’
Rimband
11] 1516 772-01 2 2 2 Décklas, kpt.
Tyre lock
12| 1516 751-01 1 1 1 Navhyisa, kpl.
Hub sleeve
13| 1516 66501 1 1 1 Bromsskéid, kpl.
Brake plate compl.
141 2062 360-11 1 1 1 Skruv MCS 6x6
Screw
15| 1516657-01 1 1 1 Bussning
Bushing
17| 1516 543-01 Py 2 2 Bromsback
Brake shoe
18{ 1516 547-01% 2 2 2 Fjader, bromsback
. pring
. 19{ 1516 548-01 1 1 1 Bremsexcenter
RN Brake cam
B | 20| 1516723-01 | 1 1 1 Hévarm
Lever
21| 2816241-01 1 1 1 Bricka 8,4x18
4 Washer
A 22| 2580153-01 | 7 7 7 lﬂaustmutter M8
- 23| 151675501 | 1 1 1 Kedjekrans 53 T
[
. 24| 2006 45512 6 6 6 Skruv M8x30
rew
26| 1516 752-01 1 1 1 Distanshyisa
: Distance sleeve
R N 27| 2931200-39 2 2 2 Kullager
Ball bearing
28| 2965 448-07 2 2 2 Tatring
Seal
291 1516 725-01 1 1 1 Lagerhylsa
Bearing sleeve
30| 1516 728-01 1 1 1 Bakaxel
Shaft
31} 1216 549-01 1 1 1 Tatningsring
Seal
32 1516611-01 1 1 1 Téatningshéllare
i Seal case
\ 33} 1516598-01 1 1 1 Mutter
} Nut
34| 1516 753-01 1 1 1 Distans, vanster
Distance
35] 1516 605-01 1 1 1 Bussning
Bushing
Tillbehor/Accessories
1519 901-01 Ekersats
519901-0 Spoke Unit
1 1 Nippelsats 36 st
1519 90.2-0 Nipple kit 36 pcs




HHusqvarna
* pearies WR, OR, ACC

6
,——-/;ﬁ
11-21,23-31

1
2-6,10-21,23-31




3

Part Number
Detaljnummer

Quantity/Antal

250

CR

Description
Bendmning

0 0 N OO A W N -

-—bdh ek —-—h
w N O

15 1990701
1516 748-01
1516 218-01
1516218-02
151621901
15 19 90601
15 16 763-01
1516 770-01
1516 771-01
2824 215-08
15 16 792-01
15 16 79001
15 16 667--01
1516 788-01
15 16 547-01
1516 782-01
1516 801-01
1516 513-01
28 16 241-01
206236011
1516 755-01
2006 455-12
2580 153-01
1516 752-01
29 31 200-38
2965448—07
15 16 800~01
1516 793-01
15 16 536-01
15 16 598-01
2006 493-12
2580 171-01

Hiud, kPl. exkl. gummi
Wheei compl. excl. rubber

Falg 2,50x17"
Rim

Eker 181
Spoke

Eker 18€

Spoke

Ekernipysel

Spoke nippie
Baknav, ki.

Rear hub comyi.
Dick 140/30-17'' Barum
Tyre

innerslarg 17’
innertyra
Falgbarnd 17"

R?!,Tg!. bind

Pinne 3x8

Cyipin

Navhylsa

Hut: sleeve
Ercsnsskold, kpi.
iiie plate compl.
Bussning

Bushing

Fromsback, kpl.
Brake

. Fjader

pring
Bromsexcenter
Brake cam

Tatning
Seal
Havarm

Lever

Bricka8,4'x18
Washer

Skruv M6x6
rew

Kedjekrans z = 53
Sprocket

Skruv M8x30
Screw

LAsmutter M8
Nut

Distanshylsa
Distance sleeve

Kullager
Ball bearing

Tatring

Seat
Bakaxet, kpl.
Shaft

Distans
Distance
Distansri
Distancer:lgng

Mutter
Nut

Skruv M10x25
Screw

Lasmutter M10
Nut

Tillbehdr/Accessories

1519901-01
15 1990201
1519 886-01

Ekersats
Spoke Unit
Nippelsats 36 st
Nipple kit 36 pcs
Dackidssats Cyl pinne
gxa, lggks}(it Cy! pi

e yi pin
33:8, 40 pcs




BHusqvarna

- Cytinger- Vevpers
~ Cylinder - Crankshait

i 33
{ -

8-11,15,2830,34-36




Part Number
Detalinummer

Quantity/Antal

250

OR | CR | WR

Description
Benédmning

16 11 767-01
1611 765-01
1611 511-01
1611 512-01
2024 370-12
16 11 514-01
16 10 357-01
16 10 359-01
16 10 377-01
22 96 28511
16 11 770-01
16 11 513-01
2024 372-12
28 88 180-01
16 11 769-01
254611814
20 18 45912
16 11 568-01
16 11 764-01
16 11 790-01
16 11 829-01
16 11 750-01

16 11 65101
16 11 651-02

16 10 730-01
16 10 891-01

16 10 894-01
16 10912-01

16 11 55601
16 10 362-01
16 10 396-01
2024 374-55

16 11 724-01
1611 751-01

2546 120-14

1611 648-01
1611 763-01

1611 742-01

5| 1611743-01

Cytinder, kpl.
Cylinder compl.
Cylinderfoder
Cytinder liner

A 08, kpl.
Exhaust manifold

Packni
Gasket"g

Skruv M6x 20
ew

Packni

Gasketng

Ventiihdllare

Vaive heider

Ventit

Valve

Ventilsidd

Valve support

Skruv M4 x 6
ew

Anslutningsrér
Inlet manitold

Packning
Gaske:m

Skruv MGx 25
Screw
Fjaderbricia
asher
Cylinderlock
Cylinder head
Mutter
Nut
Skruv M8x 40
Screw
Packning
Gasket
Diampstav
Damging rod
Cylinder, kpl.
Cylinder compl.
Cylinder, kpl.
C&inder cktglnpl.
Cyfinder, kpi.
C;llinder ggﬁpl.
Cylinderfoder
Cylinder liner
Cylinderfoder
Cylinder liner

A os, kpl.
Exhaust manifold
A os, kpl.
Exnaust manifoid
Packni

Gaske,?g
Packning

Gasket
Déampelement
Damping slement
Packning

Gasket

Packning
Gasket

Skruv M :
ScrewM ex30

Cylinder he:d
Cyfinder head
Mutter
Nut
Packni

i
Gasketng
Anslutningsror

Inlet manilold

Ventilhus, kpi.
Vaive housing, compil.




~ Cyftinder - Vevparti
-~ Cylinder - Crankshaft




'Fig.| Part Number 5 550 Quantity/Antal 550 Description Re ‘3&'0
Dretaijnummer - T Bendmning Ersatt av
cR | wr wR |on | cr .l or lacc
16 11 569-01 Ventithus
Valve housing
37 | 161036101 1 1 1 Packningy
Gasket
38 | 2024 371-12 5 518 Skruv M6x22
rew
39| 161038101 111 Vevparti, kpl.
Crank shatt, compi.
16 11 723-01 1 Vevparti, k&ﬂ.
Crank shaft, compl.
16 11 741-02 1 Vevparti, kp!.
Crank shatt, compi.
40 | 16 1065301 1] 1 Vevaxel, hoger
Crank shaft, right
1611 815-01 1 Vevaxel, hdger
Crank shaft, right
16 10 851-01 1 Vevaxel, hdger
Crank shaft, right
* 41| 16 10 G54-01 111 Vevaxel, vinster
Crank shaft, left
16 11 543-01 1 1 Vevaxel, vinster
Crank shaft, left
42 | 1611533-01 111 Nallager
6109 ; Neme bearing
16 10 92601 1 r
~ m bearing
. 43| 2800560-01 | 2 | 2 212}2 2|2 Woodruffkil
Woodruff key
441 16 10 376-01 1 1 Kolv, kpl. (cyl. 2 69,45
Piston compl.
16 10 376-02 Kolv, kpl. (cyl. 8 6948)
Piston, compl.
16 1C 37603 Kolv, kpi. (cyl. 064.43)
Piston, compl.
1610 37604 Kolv, kpi. (cyl. 2 7048)
Piston. compl.
16 10 378-01 1 1 Kolv, kpl. (cyl. 8 %9
Piston, compt.
16 10 378-02 Kciv, kpl. (cyl. 5544 )
Piston, compl.
161037803 Kolv, kpl. {cyl. 2 $5.9%)
Piston, compl.
16 11 408-04 1 1 {1 wolv, kpl. {cyl. 6 £2.99
. Pision, compl.
v 16 11 408-05 Kolv, kpl. (cyl. 033.43)
\ Piston, compi.
2\ 16 11 408-06 Koiv, kpl. {cyl. 8 €3.13)
g 45| 1610671-01 | 1 | 1 Kolvring
Pisten ning
16 10671-02 K . -
Piston rinq
1610671-03 Kolvring
6 10831-01 1] Kowmgm
16 K H
Piston nny
16 10831-02 Koivring
Piston ning
16 10 831-03 Kolvring
Piston ring
1610 831-04 Kolvring
Piston rmg
1610 831-05 Kolvring
Piston ring
16 10 878-04 1 1 1 Kolvring
Piston ring
: 16 10 878-C5 Kolvring
i Piston ring
X 1610 878-06 Kolvring
Ie Piston nng
5 46| 1611738-01 2121} 2 2|2 Lisring
: Circlip
16 11 739-01 2| 2 Lasring
Circlip
471 16 10674-01 22 Distansring
161097101 212 Distansring
16 11 534-01
16 10 933-01
16 10 676-01
16 10 921-01




43,6304




Part Number Quaniity/Antal Description Heghc~
Getaljinummer 125 250 390 Bendritnin ed Y,No
cr | wr wh | ornf crl wn oR [acc’ - v Ersalt av
50| 1811599-02 1 1 1 Vevparti kpl.
Crank shaft compl.
16 11 735~01 1 Vevpanti kpl.
Crank shaft compl.
511 1610851-01 1 Vevaxel, hdgur
Crank shatt, right
1611 815-01 1 1 1 Vevaxel, hdaar
Crank shaft, right
52§ 1611 494-01 1 Vevaxel, vinster
Crank shaft, lett
16 11 543-01 1 1 1 Vevaxel vanster
Crank shaft, leit
531 16 10992-01 21 2 2] 2 Distansri
Distance ring
541 161093301 1 1 1 1 Nallager
Nem beanng
86| 16 1092101 1 1 1 1 Distansring
Distance ning
56| 16 11 559-01 212 2 212 Démpband kpl.
Damping belt compl.
57 290126501 1 1 1 1 1 1 1 1 Woodruffkil
Woodruff key
Tiltbehor/Accessories
' 15 19 830-01 1 1 1 1 1 1 Renoveringssats, flaps
Overhaul kit, reed-valves
15 19 249-01 1 1 1 1 1 1 Dorn {6r kolv
Drift for piston
6T|ipo393-00) 1 |} Rod Kx,7*
68 |/6 10 LYol vy (R Rod k¥







Part Number
Detaljnummer

Quantity/Antul

250

OR I CR | WR

Description:
Bendmning

15 14 314-01
1514 316~01
15 14 888-01
15 14 889-01
23 40 40012
15 14 890-01
1514 661-01
2006 46412
258211814
15 14 624-01
15 14 34101
2006 372-11
2582116-14
28186 211-01
15 14 84c-01
i 151403801
2008 37612

1514 24101
15 14 280-01

1514 244-01
1514 242-01
15 14 200-01
15 14 999-01
15 14 248-01
15 19 864-01
15 14 66201
15 14 683-01
15 14 893-01
15 14 590-01

15 14 246-01
1514 277-01

151427801
1514 281-01
151491602
15 14 295-01
15 14 305-01

1£:0 788-0F

A ror
Exhaust pipe

gxgdémpave kpl.
ncer compl.

Bakstycke
Cover

Absorbent
Absorber

Skruv
Screw

Klamma
Clamp

Bricka
\Washer
Skruv M8 x 65
Screw

Mutter M3
Nut

Klamma

Clamg
Gumriskydd
Rubt:er protection

Skruv M6 x 25
Screw

Mutter M6
MNut

Bricka 6,4x14
Washer

Lank

Link

Skruv M6 x35
Screw

A or
I
Avgasror
pipe
g‘uddﬁmpare .
compl.
Gavel, kpl.
Gable compl.
Cnistsil
Spark arrestor

E-lnd gabie
Abyorberit
Abaocrber

ot
Gummigdiement
Rubber slement

Sheeve

Lank
Link
Vibrationsddmpare
Vibration damegge
A -

it pipe
A ar

pipe

g’_uddimpare &pl.
cer, compl.

Gavel

Cover

Absordent

Absorber

Gummiznsiutning

connection
Klamma
Clamp

LNk




N

¥Husqvama

Caneme o 125 cc




Part Number
Delatinummer

Quantity/Antal

250

OR | CR | wR

Description
Benamning

16 19 81601
1€ 11 572-01

29 32 520-21
16 10 679-01
16 10 681-01
12 25 36001
2062 328-12
28 88 170-01
29 31 1804
29 31 24004
16 10 23501
29 65 444-01
<121 328-52
. 1611 54601
16 10 774-01
16 11 17101
296517316
28 16 19001
1225 077-01
25 80 153-01
28 38 465-01
16 12 537-01
12 25 025~01
16 10 777-01
16 11 51601
2024 385-12
28 16 201-01
16 10 647-01

2024 378-12

1611 623-01 .

16 11 56001
20 24 380-12
2024 376-12
16 11 362-01
16 14 72803
1612 472-01
1612 471-04
28 20 620-01
1519 373-08

Vevhushalva hoger
Crankcase halve righ!
Vevhughalvor par
Crankcasehalves pain

Kullager
Bailhl%aring

Fidns
Flange
Tatri
Staalﬂg

Packning
Gasket

Skruv
Screw

Fjiderbricka
W’%geﬁer
Kuilager
Balﬁ%zring
Hullager
Balmaring
Flins
Flange
Tatri
Sealng
Skruv
Screw

O ult, cylincer
Cy%er s%d

Frikopplingsaxet
Declutching shaft

Hévarm
Lever
Tatrin

Seal 9
Bricka
Washer
Stoppskruv
Screw

Lismutter M8
Nut

Pinne

Pin
Magnetpiugg
Magneto plug
Packning
Gasket
Flgnsbussning
Flange sleeve

Flansbussning
Flange sleeve
Skruv M6x75
Screw

Bricka

Washer
Magnetkapa
Magneto cover
Skruv M6x 40
Screw
Packning
Gasket

Cover
Skruy MEx D
Screw
Skruv MEx 35
Screw

Vevhuspackning
Gasket
Genomiéring
Grommet
Distansring
Spacer

Kedjedrev z = 13
Sprocket

ing
Circlip

Kedja 5/8x1/4110
Cegr,




| 2 ¥Husqvarna

Vovhushalva, hdger |
Crankcuse, right 125 cC

1
Y N
12,24-25




O 10TV . L4

Washer

orcka o,4x14 ,

§. S . f‘ - ‘ :‘}, ,_‘ ...{-“:;.'1 l”.v”.;;‘.‘: l’! .‘::v’_

Part Number Quantity/Antal Description Replac-
Datalinummer 125 T 250 350 Bendmning Ed No
> crlwn] ! .Jenlwn|or)ch|wn OR | Acc N rsattav

40| 151937401 1 [ Kedijelds )
Master link P

Tillbehdr/Accessories

Kedjedrev
Front sprocket -
1612 471-01 1 1 z=10
1612 471-02 1 1 z=1
161247103 1 1 z2=12
161247105 1 1 =14
161247106 1 1 z=15
161247107 1 1 z=16
161247108 1 1 z2=17
1619 803-01 1 1 Packningssats

Gasket set




Husqvarna

Cnmesearan 250,390 cc




<

Quantity/Antal

zZzZzZz 2

Part Number Descripti Replac-
Detaljnummer 125 250 - 390 B::;m;: . edby No
CR | WR CRIwn | OR] cR | WA OR |ACC 9 Ersaltav
11 1619812-01 i 1 1 1 1 1 Vevhushalva, héger
Crankcase halve, right
16 11 788-01 1 1 1 1 1 1 Vevhushalvor par
Crankcase halves pair
2] 2932524-21 1 1 1 1 1 1 Kullager SKF 3205/C3
Ball bearing
3] 1610810-01 1 1 1 1 1 1 Flans
Flange
41 2965 444-01 1 1 1 1 1 1 Tatring
Seal
5] 1225358-01 212 |2)1212 2 .Packning
Gasket
6] 2062328-12 414 ]14)4]4 4 Skruv M5x 14
Screw
71 2888 170-01 4 4 1 4 4 4 4 Bricka
Washer
8| 293120004 1 1 1 1 1 1 Kullager SKF 6302/C3
Ball bearing
9| 2931265-59 1 1 1 1 1 1 Kullager SKF 6205RS/C3
Ball bearing
10] 161177801 1 1 1 1 1 1 Flans
Flange
111 2i 21328-52 4 {44141 4 4 Skruv M5x14
Screw
12} 1610774-01 1 1 1 1 1 1 Frikeppiingsaxel
Declutching shaft
13| 1611 171-01 1 1 1 1 1 1 Havarm
Lever
14| 1225077-01 1 1 1 1 1 1 Stoppskruv
Stop screw
15| 296517316 1 1 1 1 1 1 Tatring
Seal
16| 28 16 190--01 1 1 1 1 1 1 Bricka 5,3x12
Washer
17| 2580 153-01 1 1 1 1 1 1 mu:ter M8
u
18| 28 38 465-01 1 1 1 1 1 1 Riffelpinne
Dowelpin
19| 1612537-01 1 1 1 1 1 1 Magnetplugg
Magneto plug
20| 122502501 111 1 1 1 Packning
Gasket
21 ] 1610777-01 41414 ,4)4 4 Flansbussning
. ' Flange sleeve
22} 2816 201-01 8| 8|8)18]6 8 Bricka 6,4x12
Washer
23| 202438512 813|888 8 Skruv M6x75
Screw
24| 1611581-01 1 1 1 1 1 1 frackning
(3asket
251 16 11571-M1 1 1 1 1 1 1 Magnetikapa
Magneto cover
26| 202437212 31414144 4 Skruv M6x 25
Screw
271 161162101 1 1 1 1 1 1 Packning
! Gasket
281 1611 441-01 1 1 1 1 1 1
Cover
29| 202437612 313(3]13}3 3 Skruv M6x 35
Screw
30{ 1612 359-01 1 1 1 1 1 1 Distansring
, Distance ring
31} 282002501 1 1 1 1 1 1 Sparring
Circlip
321 151937308 1 1 ICD:gg(edja 5/8""'x1/4"" 110
N
1519 373-10 1 1 1 1 Drivkedja 5/8''x1/4'* 114
Chain
33] 151937400 1 1 1 1 1 1 Kedjelds 5/8x 1/4
Master link
341 16 12693-02 Kedjedrevz = 11
. . Sprocket
16 12 693-03 1 Kedjedrevz = 12
Sprocket
16 12 693-04 1 1 1 1 1 Kedjedrevz = 13
Sprocket
16 12692-05 Kedjedievz = 14
. Sprocket
16 12 693-06 Kedjedrevz = 15
£ : Sprocket




 B)Husqvarna

e 250, 360 ©C




Quantity/Antal

Part Number

250

Detaljinummer

Descripiion
Benimning

16 14 728-01

16 11 422-01
16 11 451-01

1619 8:1€-00

Kabelgenomféring
Grommet

Dragbuit, cylinder
Cmder stzd
Dragbult, cylinder
Cylinder stud

GASKET SET




§  BHusavarna

Vevhushalva, koger
Crankcase, right ACC

2

- ER L icmvarna



AN
o/ VL
t \q Ka’r

4t
Fig.|{ Part Number Quantity/Antal Description Replac-
Detatjnummer 125 250 390 Bendmning E‘,’mﬁ“,’
CR | WR WR |OR | CR | wR .1 OR |Acc |
1] 161981401 1 Vevhushaiva, hdger
Crankcase halve right
16 11 718-01 1 Vevhus kpl.
Crankcase compl.
2| 293252401 1 Kullager
Ball bearing
3| 1610810-0t 1 Flans
Flange
4| 2965 444-01 1 Tatring
Seal
51 1225 358-01 1 Packning
Gasket
6| 2062328-12 4 Skruv M5x 14
Screw
7| 2888 170-01 4 Fiaderbricka
Washer
8| 2826 571-01 2 Cyl. pinne
Dowel pin
9| 161267501 1 Frikopplingsaxel
Declutching shaft
10! 161251201 1 Hivarm
Lever
11| 2816 201-01 12 Bricka 6,4x12
Washer
121 2580 142-01 2 rElastmutter M6
u
13| 16 12613-01 1 Havarm
Lever
14| 151937401 1 Kedjelas
Master link
15 16 11 451-01 4 Dragbult cylinder
Cylinder stud.
16| 28 16 190-01 1 Bricka 5,3x12
Washer
17| 122507701 1 Stoppskruv
Screw
18! 2965 173-16 1 Tétring
Seai
191 1610 777-01 2 Flansbussning
Flange sieeve
20| 1611 747-01 1 Flansbussning
Flange sleeve
21| 1611 760-01 1 Packning
Gasket
22| 1612615-01 1 Fiader
pring
23| 2024 383-12 5 Skruv M6x 65
Screw
24| 1614728-01 1 Genomféring
Grommet
251 1610647-01 1 Magnetkdpa
Magneto cover
26| 2024 378--12 4 Skruvy M6x 40
rew
27| 161162301 1 Packning
Gasket
25] 1611619-01 1 Lock
Cover
29| 2931 240-01 1 Kullager
Ball bearing
30| 16 10938-01 1 Flans
Flange
31| 2965 444-01 1 Tatring
Seal
321 1225 360-01 1 Packning
Gasket
33| 2121328-52 4 Skruv M5x 14
Screw
341 1612517-01 1 Nallager
Needie bearing
351 1611761-01 1 Packning
Gasket
36 2024 385-12 1 Skruv M6x 75
Screw
37 ] 2024 372-12 2 Skruv M6x25
Screw
38| 151937306 1 Drivkedja 5/8''x1/4'* 106
Chain




ACC

HHusqgvarna
Vevhushalva, hbger

Crankcase, right




. Y

l 19 13 ove=vi

NIPpPTisdio O
I Nipple kit 36 pcs

AR , , -
Part Number Quantity/Antal Description Replac-
. 125 250 390 a . edbyNo
Detalinummer T T Bendmning Ersatt av
ch | wn CRIWR{OR|CR!|WR OR facc| -+
39| 1612472-01 1 Distansring
Distance ring
40 | 1612471-03 1 Kedjedrev
Sprocket
41 | 282002001 1 Sparring
Circlip
42 | 1611 620-01 1 Kedjedrevskapa
Cover, sprocket
43 | 2024 383-12 1 Skruv M6x65
Screw
44 1 2024 39212 1 Skruv M6x 110
Screw
176 19809-0f [ Gasket SeftT




'-@Hizsqvama

- Vevhushalva, viinster - Kickstart
* ' Crankcase, laft - Kick-starier 125cc




Part Number Quantity/Antal Description Replac-
Detaljnummer 125 250 390 Benamning ed by No
ca | wn cr {wr|on]chfwn! oR {acc! Ersattav
1] 1619817-01 1 Vevhushalva, vanster
Cranitcase halve left
16 11 572-01 Vevhushalvor par
Crankcase halves pais
21 16 11 566-01 1 Stédbricka
Support washer
31 2006 331-59 4 Skruv M5x20
Screw
4| 2932520-21 1. Kullager SKF 3205/C3
Ball bearing
51 296544314 1 Tatring
Seal
6| 2931265-57 1 Kullager SKF 6205 NR/C3
Ball bearing
71 293122057 1 Kullager SKF 6303 NR/C3
Ball bearing
B 1611465-01 2 Bussning
Bushing
9| 122535601 1 Bussning
Bushing
10} 16 10777-01 2 Flansbussning
‘ Flange sleeve
11} 1610776-01 1 Styrhylsa
Steering sieeve
121 1611 3516~01 1 Fidnsbussning
: Flange sleeve
13} 1611527-01 1 Styrhylsa
Steering sleeve
141 15611 485-01 1 Vevhuskapa, vanster
Transmission cover
15| 1225434-01 1 Axel
Shaft
16 | 122543501 1 Medbringarskiva
Driving disc
17| 122543701 1 Returfiader
Spring
18] 1225436-01 1 Spérring
Circlip
191 2820020-01 1 Sparring
Circlip
201 122543801 1 Medbringarehjul
Driving wheel
21| 1225 439-01 1 Fjader
Spring
22 | 122544001 1 Lyfthake
Pawi
23| 202637044 2 Skruv
Screw
24 | 1225442-01 1 Packning
Gaske?
25| 1225443-01 1 Stodbricka
Support washer
26 | 1225446-01 1 Buffert
Buffer
27 | 1610786-01 1 Lock
Cep
281 501278201 1 Packning
Gasket
29| 206236411 1 Skruv M6x 10
rew
301 16 10823-01 1 Packning
Gasket
31| 1612680-01 1 Kickstartpedal, kpl.
Kick starter pedal compl.
33| 16 12679-01 1 Kickstartpedal
Kick starter pedal
34| 1225702-01 1 Pedalgummi
Pedal rubber
35| 202436812 1 Skruv M6x 16
: Screw
36| 2801 416-01 1 Bricka 6,5x22
Washer
37| 202445512 1 Skruv M8x 30
. Screw
297013501 1 O-ring 13,3x2.4
’ 4 O-ring
1161153501 } 1 Vaxeimekanism, kpl.
, ' o Gear links compl.

57




"';-.",@HUqu:arna

© Vevhushalve, vlingter - Kickstar:
" Crankcase, loft - Kick-siarter




{ Valve housing, compl,

Part Number 755 550 Quantity/Antal 350 Description
Detalinummer T Bendmning
ch |l wn chiwnlon]lcriwn OR_{ACC

40| 161147401 | 1 Bussning
Bushing

41| 1225077-01 1 Stoppskruv

' Screw

421 296528907 1 Tatring
Seal

43| 1612504-02 1 Fotvixelpeda!l
Shift lever

44| 1612813-01 1 Pedalgummi
Pedal rubber

45| 202437012 1 Skruv M6x20
Screw

46| 1610792-01 1 Packning
Gasket

47 | 232657101 2 Cyl. pinne
Dowel pin

48 | 2024 376-12 7 Skruv M6x35
Screw

49| 1225621-10 Slang/m 4,8x8
Hose/m

501 151268301 Fotvixelpedal
Shift lever

53| 1612 586-01 Skruv
Screw

541 1612687-01 Fader
Spring

55| 16 12 688-01 Pegalgummi
Pedal rubber

56| 1612 344-01 1 Medbri;gareskiva kpl.

PLving disc compl.







.| Part Number - Quantity/Antal Description Replac-
‘ Detaljnummer 125 250 390 Benamnin ed by No
' CR | WR cr ! wa [on|cr[wn { o {acc 9 Ersattav
11 16 19813-01 1 1 1 1 1 1 Vevhushalva, vinster
Crankcase halve left
16 11 788-01 Vevhushalvor par
Crankcase halves pair
21 16 10779-01 1 1 1 1 1 1 Stédbricka
Support washer
3| 2006 331-59 414 |1 41]14]24 4 Skruv M5x20
Screw
4| 2932524-21 1 1 1 1 1 1 Kullager SKF 3205/C3
Ball bearing
5 296554914 1 1 1 1 1 1 Tatring
Seal
6 | 2931265-57 1 1 1 1 1 1 Kullager SKF 6205 NR/C3
Ball bearing
7| 293122057 1 1 1 1 1 1 Kullager SKF 6305 NR/C3
Ball bearing
8! 1611465-01 2121211242 2 Bussning
Bushing
9| 1225356-01 1 1 1 1 1 1 Bussning
Bushing
10{ 1610777-01 4 14141} 44 4 Flansbussning
Flange sleeve
11| 161077601 212121212 2 Styrhylsa
Steering sleeve
14| 16 11 486-01 1 1 1 1 1 1 Vevhuskapa, vanster
Transmission cover
151 12254340t 1 1 1 1 1 1 Axel
Shaft
16 | 122543501 1 1 1 1 1 1 Medbringarskiva
Driving disc
171 122543701 1 1 1 1 1 1 Returfiader
ring
18| 122543601 1 1 1 1 1 1 Sparring
Circlip
19| 28 2002001 1 1 1 1 1 1 Sparring
Circlip
20| 1225438-01 1 1 1 1 1 1 Medbringarehijul
Driving wheei
21| 122543901 1 1 1 1 1 1 Fiader
pring
22| 1225 440-01 1 1 1 1 1 i Lyfthake
P
23| 202637044 21212242 2 Skruv
Screw
24 | 1225 442-01 1 1 1 1 1 1 Packning
Gasket
25 122544301 1 1 1 1 1 1 Stédbricka
Support washer
26 | 1225 446-01 1 1 1 1 1 1 Buffert
Butfer
27 | 161078601 1 1 1 1 K 1 Lock
Cap
28 5012782-01 1 1 1 1 1 1 Packning
Gasket
291 2062 364-11 1 1 1 1 1 1 Skruv M6x 10
Screw
30| 161082301 1 1 1 1 1 1 Packning
Gaskhet
31| 16 12 680-01 I T T A T O I B 1 Kickstartpedal, kpi.
Kick starter pedal compl.
33 1612679-01 1 1 1 1 1 1 Kickstartpedal
Kick starter pedal
34| 1225702-01 1 1 1 1 1 1 P ummi
P?eg‘;i'grubber
35| 202436812 1 1 1 1 1 1 Sxruv M6x 16
Screw
36 280141601 1 1 1 1 1 1 Bricka 6,5x22
Washer
37} 2024 45512 1 1 1 1 1 1 Skruv M8x 30
Screw
38} 297013501 1 1 1 1 1 1 O-ring 13,3x2,4
O-ring
39| 161153501 1 1 1 1 1 1 Vaxelmekanism, kpl.
Gear links compl.
40| 1611474-01 L T O I I B I 1 Bussning
Bushing
1225077-01 1 1 1 1 1 1 Stoppskruv
Screw

61







Driving disc compl.

 Fig.| Part bumber Quantity/Antal Description Replac-
Detaljnummer 125 250 390 Bendmni ed by No
y ca | wa canlwalornlca[wr OR "9 Ersatt av
42 | 2965 289-07 1 1 1 1 1 1 Tétring
Seal
43| 16 12504-02 1 1 Fotvixelpedal
Shift lever
441 1612813-01 1 1 Pedalgummi
Pedal rubber
451 2024 370~12 1 1 1 1 1 1 Skruv M6x 20
Screw
46 | 16 10 792-01 1 1 1 1 1 1 Packning
Gasket
47 | 282657101 212121212 2 Cyl. pinne
Dowel pin
481 2024 376-12 7 7 7 7 7 7 Skruv M6x 35
Screw
49| 1225621-10 1t 1} 1 Stang/m 4,8x8
Hose/m
50| 16 12683-01 1 1 1 1 Fotvixelpedal
Shiit lever
53| 16 12686-01 1 1 1 1 Skruv
Screw
54| 16 12687-01 1 1 1 1 Fié
Sorng
55| 161268801 1 1 1 1 Pedalgummi
' Pedat rubber
561 16 12 344-01 1 1 1 1 1 1 Medbri reskiva kpl.




ACC

Vevhushalvs, viinster - Kickstart
Crankcase, loft - Kick-starter

8Husqvarna




Part Number
Cetalinummer

Quantity/Antal

125

250

380

CR

WR

CR

WR

OR

CR

WR

OR

ACC

Description
Bendmning

Repilac-
ed by No
Ersatt av

11

12

13

15

16

18

19

T S B

8

w
~

8

8

41

16 19 815-01
16 11 515-01
2006 331-59
2965 54914
2932 524-21
1612 517-01
28 26 571-01
16 11 52701
16 10 776-01
1610 777-01
16 11 747-01
2062 366-11
2801 41601
2024 380-12
28 16 201-01
1611 616-01
1612 51601
1612 517-01
1612 521-01
299894245
16 12 627-01
16 12 52001
16 12 523-01
28 20 020-01
16 12 529-01
2063 368-01
16 12 530-01
16 12673-01
297123004
16 12 628-01
1€ 12 519-01
16 12 524-01
16 12 533-01
16 12 S04-01
16 12674-01
16 12 5361
28 80 485-01
16 12 585-01
1225 701-01

Vevhushalva, vanster
Crankcase halve jeift

Stadbricka

Support washer

Skruv M5x 20

Screw

Tatrin

Seal 9

Kullager SKF 3205/C3
Ball bearing

Nallager
Needle bearing
Cyl. pinne
Dzwgl pin
Styrhylsa
Steering sleeve
Styrhyisa
Sger}(ng sleeve
Fldnsbussning
Flange sleeve
Flansbussning
Flange sleeve
Skruv M6x 12
Screw

Bricka 6,5x22
Washer

Skruv M6x50
rew

Bricka6,4x12
Washer
Transmissionskapa
Transmission cover

Axiallager
Bearing
Naliager
Needie bearing
Axel

Shaft

Skruv M6x 12-10,9
Screw
Mellanhjui
Support gear
Nalkrans
Needle bearing
Bricka

Washer
Spérrin

Cg%lip S
Stoppklack
Pawi

Skruv
Screw

Bussning, kickaxel
Bushing

Kickaxel
Kick shaft
Q-ring
O-ring
Kickdrev
Kick gear
Nalkrans
Needle bearing
Bricka
Washer
Medbringarehijul
Driving wheel
Fiader

pring
Distanshylsa
Disiance sleeve
Returfjdder
Spring
Fjadrande rérpinne

pring action pin
Kickstartpedal kp!.
Kick starter pedal compl.

Kickstartpedal
Kick starter pedal




7,
»

ACL;

Crankcats, igft - Xick-starter




Part Number
Detaljnummer

Quantity/Antal

250

OR | CR | wh

Description
Bendmning

Replac-
ed by No
Ersatt av

1225 702-01
12 25 480-01
1225 151-01
25 30 220-05
20 06 455-11
2008457-12
2804 351-01
2508 318-12
12 25 446-01
50 11 538-03
50 12 782-01
20 62 36411
16 10 823-01
16 12 537-01
12 25 025~01
2965 175-01
16 12610-01
16 12 611-01
20 62 289~12
16 12 612-01
2580 142-01
16 11 762-01
20 24 382-12

Pedalgummi
Pedal rubber

Distanshylsa
Distance sleeve
Sparrfidder
Spring

Sidikuia

Steel ball

Skruv M8x 30
Screw

Skruv M8x 35
Screw

Fidderbricka
Washer

Mutter M8
Nut

Buffert
Buffer

Tankiock
Cap

Tanklockspackning
Gasket

Skruv M6x 10
Screw

Packning
Gasket

Magnetplugg
Magneto pivg

Packning
Gasket

Tatring
Seal
Bromsback

Brake shoe

Bromsaxel
Brake shaft

Skruv M4x 10
Screw

Bromshdvarm
Brake lever

Lasmutter M6
Nut

Packning
Gasket

Skruv M6x60
Screw




»125 cc

Viixelldda - Transmission - Koppling
Gearbox - Transmigsion - Clutch




&/

| Fig.| Part Number Quantity/Antal Description Replac-
Detaljnummer 125 — 250 330 Benamnin ed by No
: CR | WR cR |wn | or]cnlwn OR |ACC | 9 Ersattav
1] 161117401 1 Drivhjul CRz = 18
Driving gear CR
16 11 182-01 1 DrivhjulWR z = 20
Driving gear WR
21 161117501 1 1 Mutter
Nut
3| 161116001 1 1 Tryckstang
Push rod
41 1611 170-01 1 1 Axelhylsa
Shaft sleeve
5{ 1611 166-01 1 1 Axiallager
Axial bearing
6| 1611 167-01 2|2 Axialbricka
Axial washer
7| 2226 370-06 1 1 Skruv TSS6x20~10,9
Screw
81 2509 31602 1 1 Mutter M6
Nut
9{ 1611 150-01 1 1 Stoédplatta
Support plate
10| 1611 15201 6 | 6 Déampelement
Damping element
11} 1611151-01 6| 6 Distansring
Distance ring
12| 1611 14801 1 Kuggh;_lul CRz=/0
Cog wheel CF.
1611 179-01 1 KuggFijul WF 2 = 68
Cog wheel VIR
13| 16 11 149-01 111 Kopplingskorg
Clutch ring
14| 2123 368-02 6 | 6 Skruv6x 16
Screw
15| 161115601 1 1 Kopplingscentrum
Cilutch hub
16} 16 11 157-01 6 | 6 Lamell m beldgg
Disc w lining
17 | 1611 158-01 515 Lamell
Disc
18| 1611 168-01 1 1 Tryckskiva
Pressure plate
19| 161117702 5|5 gj&Qer
pring
20 1611 169-01 515 Distanshyisa
Distance sieeve
21} 2816 222-01 515 Bricka6,7x16x1,5
Washer
22| 2006 378-57 5|5 Skruv M6x40
Screw
23| 282002501 4 | 4 Spérring SgA25
Circlip
24| 1611 15501 212 Bricka
Washer
251 1611 154-01 1 1 Nallager
Needle bearing
26 1611 153-01 1 1 Innarring
nternai ring
271 1612477-01 1 Huvudacel CRz = 15
Clutch shaft CR
16 12 508-01 1 Huvudaxel WR z = 14
Clutch shaft WR
28| 1612 404-01 1 1 Kugghjul 4:an z = 23
Gear wheel 4th
29| 161241801 1 1 Lagerhyisa
Sleeve 4th
301 1612421-01 318 Bricka
Washer 4th—6th
31| 16 12405-01 1 1 Kugahjul 5:an, 6:anz = 25, 27
Gear wheel 5th, 6th
32| 16 12842-G1 232 Bricka
Washer 3rd
33| 161240301 1 Kugghjul 3:an z =21 CR
Gear wheel 3rdz = 21 CR
16 12 497-01 1 Kugghjul 3:an z = 20 WR
Gear wheel 3rd z = 20 WR
341 1612480-0i 1 1 Lagerhylsa
Sleeve 3rd, 2nd
35 1612481-01 1 1 Distansring
. Spacer

69




' ff\iixelléda - Transmission - Koppling

@Husqvama

125 cc

Gearbox - Transmisslon - Clutch




. | Part Number

Detaljnummer

Quantity/Antal

250

OR } CR | WR

Description
Benadmning

16 12 596-01
16 12 496-01

16 12 897-01
16 12 424-01
16 12 484-01
28 20 010-01
16 12 485-01
16 12 489-01
16 12 493-01
16 12 49401
16 12 486-01
20 24 366-39
16 12 488--01
2995 175-01
16 12 593-01
16 12 455~01
16 12 87001
16 12 89501
16 12 600—C1
16 12 594-01
26 20 015-01
16 12 843-01
16 12 848-01
16 12 82601

16 12 482-01
16 12 501-01

1225713-01

16 12 40601
16 12 442-01

16 12 415-01
29 95 250-01
16 12 409-01
16 12 470-01
16 12 410-01
16 12 411-01
16 12 40801

16 12597-01
16'12453-01

16 12 416-01

Kugghjul 2:anz = 18 CR
Gear wheel 2ndz = 18 CR
Kugghjul 2:an z = 17 WR
Gear wheel2ndz = 17 WR
Véaxelforare 3—4:an

Gear striker

Ledrulle
Guide roller

Axel
Shaft

Sparring SgA10
Circlip

Bricka

Washer

Spérrarm
Ratchet arm

Distansarm
Distance arm
Fidder

pring
Kulissrulle kpl.
Linkroller comipl.

Skruv M6x 12
Screw
Spérrhjul
Razche]t wheel
Bricka 15x24x1
Washer
Fiader

pring
Sparrhyisa
Ratche’t’ sleeve

Stegratare
Stggfeeder

Medbringarhake
Pawl

Vaxlingsaxe!
Gear shaft

Fidder
Slgring
Sparring SgA15
Circlip

Axel
Shaft

Véxelférare 2-6:an
Gear striker

Véxelforare 1-5:an
Gear striker

Kugghijul start CR
Gear wheel start CR
Kugghjul start WR
Gear wheel start WR

Bussning
Sleeve

kugghjul 1:an z = 31 CR
Gear wheel 1stz =31 CR
Kugghjul 1:an z = 33 WR
Gear wheel 1stz = 33 WR

{agerhyisa
Slgevey1 st

dricka 17,02x23x 1
Washer 1st

Kugghjul 4:an z = 24
Gear wheel 4th

Hiélpaxel
Sprocket shaft

Kugghjul 5:an z = 22
Gear wheel 5th

Kugghjul 6:an z = 21
Gear wheel 6th

Kugghijul 3:an z = 26
Gear wheel 3rd

Kugghijul 2:an z = 28 CR
Gear wheel 2nd z == 28 CR
Kugghjul 2:an z = 29 WR
Gearwheel 2nd z == 29 WR

erhylsa
é?egevey2nd




{HHusqvarna

©" " vaxellada - Transmission - Koppling
7 Gearbox - Transmission - Clutch ' 250, 390 cC




Part Number
Detaljinummer

Quantity/Antal

250

CR | WR

Description
Benamning

1611 138-01
i611178-01

1611 101-01

16 11 148-01
1611 179-01

16 11 149-01
16 11 150-01
16 11 151-01
2123 368-02
16 11 152-01
2509 316-02
1611 15301
16 11 154-01
16 11 155-01
16 11 156-01
16 11 157-01
16 11 158-01

16 11 177-01
161117702

28 20 025-01
2006 378-57
28 16 222-01
16 11 16901
16 11 186-01
16 11 170-01
16 11 166-01
16 11 167-01
1611 168-01
22 26 370-06
250931602

16 12 630-01
16 12 691-01

16 12 350-01
16 12 84301
16 12 484-01
28 20 01001
16 12 485-01
16 12 89601
16 12 897-01

Drivhjulz = 29
Driving gear
Drivhjul z = 30
Driving gear
Mutter

Nut

Kugghijui z = 70
Ge%? vx’:heel
Kugghjui z = 68
Gear wheel
Kopplingskor
Clutgh r?ng s

Stodplatta
Support piate

Distans
Distance

Skruv M6x 16
Screw

Démpelement
Damping element

Mutter
Nut

Innerring
Internal ring

Nallager
Needle bearing

Bricka
Washer

Kopplingscentrum
Clutch r?ub

Lamell m. belagg
Disc w. lining
Lamell

Disc
Kopplingsfjader
Clutch sgpnjng
Kopplingsfjader
Clutch spring
Sparring

Circlip

Skruv M6 x40
Screw

Bricka

Washer
Distanshylsa
Distance sleeve
Tryckstan

Push rod g
Axelhylsa

Shaft sleeve
Axiallager

Axial bearing
Axialbricka
Axial washer
Tryckskiva
Pressure plate

Skruv TSS6x 20
Screw

Mutter M6
Nut

Huvudaxel z = 14
Clutch shaft
Huvudaxel z = 15
Clutch shaft
Hialpaxel
Sprocket shaft
Axel

Shaft

Axel

Shaft

Sparrin

Cﬁ%ﬁp ¢

Bricka

Washer
Viaxelforare kpl. 1—5
Gear striker

Véxelforare kpl. 34
Gear striker




BHusqvarna

- Vaxellzada - Transmission - Xsppling .
. Gearbox - Transmissioin - Clutch N 250, 390 e




Part Number
Detaljnummer

Quantity/Antal

250

Description
Bendmning

Replac-
edoy No
Ersattav

16 12 848-01
16 12 424-01
16 12 48601
16 12 48801
20 24 366~39
1612351-01
16 12 352-01

16 11 703~01
16 12 349-01

16 11 837-01

16 12 355-01
16 11 705-01

16 11 711-01
16 12 346-01

16 12 347-01
16 12 354-01

16 11 713-01
16 12 348-01

16 11 714-01
16 11 71501

1611 716-01
1612 357-01

16 12 480-01
16 12 53801
16 12415-01
16 12 842-01
1611 717-C1
2995 250-01
16 12 481-01
16 12 489-01
1612 493-01
16 12 494-01
16 12 600-01
28 20 015-01
2995 175-01
16 12 593-01
16 12 89501
16 12 870~01
16 12 455-01
16 12 594-01

Vaxelférare kpl. 6-2
Gear striker

Ledrulie
Guide roller

Kulissrulle kpl.
Linkroller comp!.

Spérrhjul
Ratchet wheei

Skruv M6x 12
Screw

Kugghijul 2:anz = 17
Gear wheel
Kugghijul 2:anz = 18
Gear wheel

Kugghijul 3:anz = 21
Gear wheel
Kugghjul 3:an z = 20
Gear wheel

Kugghjul 4:anz = 23
Gear wheel
Kugghjul 4:an z = 23
Gear wheel

Kugghijul 5:an, 6:an, z = 25, 27

Gear wheel

Kugghijul 1:anz = 31
Gega? V\llheel
Kugghjul 1:an z = 33
Gear wheei

Kugghjul 2:an z = 29
Gegag vol/heel

Kugghjul 2:anz = 28
Gear wheel

Kugghijul 3:an z = 26
Gegag vjheel

Kugghjul 3:anz = 26
Gear wheel

Kugghjul 4:anz = 24
Ge%“(rJ vulrheel

Kugghijul 5:an z = 22
Gesz;a"rJ v«';heel

Kugghjul 6:anz = 2/
Ge%? vgheel
Kugghjul6:an 3= Q0O
Gear wheel
Lagerhyisa

Sleeve

Lagerhylsa

Sleeve

Lagerhylsa

Sleeve

Stodbricka

Washer

Stodbricka

Washer

Stodbricka
Washer

Distansring
Spacer
Sparrarm
Ratchet arm
Distansarm
Distance arm
Fjdder
gpring
Vaxlingsaxe!
Gear shaft
Sparrin
Circlip 9
Bricka
Washer

Fiader

prng
Medbringare
Pawi
Stegmatare
Stepfeeder
Sparrhyisa
Rg?che){ sleeve
géQer

pring




HHusqvarna

Viixelldda - Transmission - Koppling
Gearoox - Transmission - Clutch - 250, 3% CcC




Quantity/Antal

Part Number

250

Detaljinummer

Description
Bendmning

16 12501-01
16 12 698-01

1225713-01

Kugghijui z = 21
Glgrgv\lrheel
Kugahijuiz = 23
Gear wheel

Bussni
Bushingg




BHusquarna

" VixeNAda - Transmission - Koppling
Gearbox - Tranemission - Clutch ACC

// 19 30 3T

"
50-52,54-55




Part Number
Detalinummer

Quantity/Antal

250

OR } CR { WR

L ascription
Benidmning

1612577-01
16 12 579-01
1612 546-01
16 12 578-01
1612 581-01
16 12547-01
16 12 580-01
16 12583-01
16 12 54801
16 12 582-01
16 12 527-01
16 12 584-01
2900 580-01
16 12 630-01
16 12 727-01
1612554-01
2881 550-02
16 12 555-01
28 80 200-02
16 12 659-01
1613 660-01
16 12 564-01
16 12552-01
16 12665-01
16 12 666-0/
16 12 565-01
16 12 671-01
16 12 566-01
16 12554-02
1612571-01
1612 572-01
28 20 040-02
1612 573-01
28 20 030-02
16 12 842-01
28 20 020-01
16 12631-01
16 12575-01
16 12 528-01
2820017-02
16 12 52601

Hjalpaxel
A{Jx?aal:y shaft
Nélager

Needle bearing
Frihjul
Freewheel
Kugghijul
Gearwheel
Nallager

Needie bearing
Frihjul
Freewheel
Kugghiul
Gearwheel
Rullager
Roller bearing
Frihjul
Freewheel
Kuggniul
Gea?w eel

Bricka
Washer

Distansring
Distance ring
Woodruffkil
Key
Huvudaxel
Mainshaft

Kopplingstrumma

Clutch drum

Kopplingsfjader 12 kp rod

Clutchspring red

Fjadrande rorpinne 5x 14
pring action pin

Tapp

Peg

gjé(jrande'rbrpipne 2x14
pring action pin

Axel 2:an kpl.

Shaft 2:nd compl.

Bussning
Bushing

Kopplingsback
Clutchshoe

Axel 3:an kpl.
Shaft 3:rd compl.

Bussning

Bushing

Kugghijul 4:an kpi.
Ge%?w eel 4:th compl.

Bussning

Bushing

Kopplingsfjader 8 kp gron
Ciutchspring green
Kugghjul

Gearwheel

Kil

Key

rrin
g?r?:lip ¢
Kugghiul 2:an
Geggrwheel

Sparrin
C?r?:lip g
Bricka
Washer

rrin
Circlip g
Kugghjui 1:an
Gearwheel
Inkopplingsfjader
Spring
Bricka
Washer
Sparrin
Cg%ﬁp g
Bricka
Washer




i Husqvarna

Vixoma - Transmission - Koppling
Gessdox - Transmission - Cluich ACC




Part Number
Detaljnummer

Quantity/Antal

125

250

390

OR

CR

WR

OR

Description
Bendmning

C'
edbyNo
Ersattav

16 12 632-01
161251801
16 12 545-01
16 12 729--01
28 80 20C-02
16 12 695-01

16 12 65601
1611 101-01

16 12 55601
16 12 657-01
16 12 617-01
16 12 655-C1

w w

—

w W w

Nalkrans
Needle bearing

Nallager
Needie bearing
Frihjul
Freewheel

Kopplingstrumma

Clutch drum

Fiadrande rérpinne 1,5x 14
pring action pin

Tapp

Peg

Kopplingsnav

C?uptgh hgub

Mutter
Nut

Kopolingsfiader 41
Cltﬁgh sgpri‘r?g P

Kopplingsback
Clutchshoe
Kopplin k
Clutchs
Kopplingsnav kpl.
Clutchnfgub compl.

Tillbehor/Accessories

16 12 553~-01

16 12 55602

1612 545-99

Kopplingsfiader huvudaxel
‘% ngsija

Clutch spring main shaft
leingsﬁéder 1:an48kp
glmch spring 1:st yellow

SERvicg xIT - 390 Acc







Part Number
Detalinummer

Quantity/Antal

250

OR I CR | WR

Description
Bendmning

16 14 759-01
16 14 714-01
16 14 635-01

16 14 769-01
16 14 769-02

16 10 768-01
2062 291-11
28 16 16501
20 06 368-01
25 80 142-01
28 16 201-01
16 14 715-01
206233112

16 14 740-01
1614 751-02
16 14 751-01

16 14 743-01
2062 329-12
1517 281-01

151912791

Svéinghjuisrnagnet, kpl.
Phywios! magaeto compl
Tandspole, kpl.

ignition coil
Tandstiftsansl.

Spark plug protector
Tandstift Bosch WAC

Dt Bosch wac
Spark plug
Mutter

Nut

Skruv M4x12
Screw

tiricka 4,3%x 8
Washer

Skruv M6x 16
ew

Lismutter M6
Nut

Bricka6,4x12
Washer

Fiistol
Mounting plate
Skruv M5x20
Screw

SkiuvM5x 18
Screw

Kortslutningsknapp, kpl.
Kill button aa

Fiy WHEEL PULLER







Quantity/Antal

Fig.| Part Number Bescripti Replac-
? Daetali:ummer 125 250 390 Be::rr::il: ; ed by No
CR | wR crRlwnlonlcalwa oR |acc! amning Ersattav
11 1613 442-01 1 1 Forgasare, kpi.
Carburetltor comp’.
2] 1613 128-01 1 1 Skyddshyisa
Protector sleeve
31 161391601 1 1 Staliskruv
Tension screw
4] 16 13908-01 1 1 Mutter
Nut
5] 16 13 126~01 21 2 Skruv
Screw
6| 1613247-01 1 1 Férgasaretock
Carburettor cover
7| 1613537-01 1 1 Trottelfidder
Throttle spring
8| 161323701 1 1 Wirelds
Wire lock
2! 1613 244-01 1 1 Héllare
Needle holder
10| 16 13 484-01 1 1 Trottel
Throttie
111 1613 449-01 1 1 Flédareknapp
Tickler hutton
12| 161345101 1 1 Fidder
pring
13| 16 13 450~01 1 1 Bricka
Washer
141 112807205 1 1 Slang/m 8x4
Hose/m
15| 1613 46401 1 1 Gummiskydd
Rubber cap.
16| 1€ 13 459-01 11 Starthylsa
Start sleeve
17| 15134580 1 1 Fjader
pring
181 1613 457-01 1 1 Kolv
Piston
19| 16 1346501 1 1 O-ring
O-ring
20| 161345301 1 1 Luftskruv
Air screw
21} 1613 986-01 1 1 Stallskruv
Adjusting screw
22| 1613 987-01 1 1 Fiader
pring
23| 1613417-01 1 1 Nal
Needie
24| 16 13330-01 i 1 Fiader
Spring
25| 1613993-01 1 1 Stift
Peg
26| 161353701 1 1 Flottor
Float
27| 161321501 1 1 Spridare
Atomizer
28| 161323801 1 1 Nalmunstycke 2,76
Needie jet.
29} 161397901 1 1 Blandarror
Mixer tube
30| 1613506-01 1 1 Huvudmunstycke 170
Main jet.
31} 16 13509-01 1 1 Sithyisa
Strainer sleeve
32| 16 1350501 1 1 7 omgangsmunstycke 35
ldling jet
33| 161398901 1 1 Packning
Gasket
34| 16 13494-01 1 1 Flottdrhus
Float chamber
35| 1613596-01 1 1 Nal
Needle
36| 1613 248-01 111 Q-ring
O-ring
371 16 139980-01 1 1 Fiaderbygel
firg strop
38} 161353801 21 2 Klamma
Clamp
39§ 16 13226-01 1 1 Muft

Muff







Quantity/Antal

Part Number

250

Detaljinummer

oR | cA | wh

Description
Bendinning

Replac-
edby No
Ersatt av

2062 325-11
28 04 301-01
16 13 483-01
16 13 46301

Sk
Screv:
Brick
Washer

Choke reglage
Choke levearg

Mutter
Nut

Tillbehor/Accessories

16 13 48501
16 13 240-01
16 13 241-01

16 13232-01

16 13 507-01

16 13 510-01
16 1398101
16 13216-01

Nalmunstycken
Needle je

2,70

2,73

Huvudmunstycken
Main jets
145

Tomgangsmunstycken
!;gmg jets

40
45




¥ Husqvarna

Comoratior 250, 390 cc




Fig.| Part Number Quantity/Antal Description Replac-
Detalinummer 125 250 3%0 Bendmnin ed by No
CR | wa CR{wR|on] crR]|wn OR | AcC 9 Ersattav
1| 1613 532-01 1T {rv v}t 1 |1 Fér%asare kpl.
Carburettor compi.
21| 1613128-01 A R T O T R O 111 Skyddshylsa
Protector sisave
3¢ 1613916-01 LI O T I A O O A 1 01 Staliskruv
Tension screw
41 161390801 1 1 1 1 1 1 1 Mutter
Nut
6| 16 13570-C1 1 1 1 1 1 1 1 Fo reiock
Carburettor cover
71 161357101 1 1 1 1 1 1 1 Trotteltidder
Throttle spring
8| 16 13584-01 1 1 1 1 1 1 1 Wirelds
Wire lock
91 16 13583-01 1 1 1 1 1 1 1 Hailare
Needie holder
10 1613575-01 1 1 1 1 1 1 1 Trottel c.A2,0
Throttle
11| 22 00430-17 4 4 4 4 4 4 4 Skruv M5x 16
Screw
12 | 2804 301-01 4 4 4 4 4 4 4 Bricka
Washer
13| 16 1356901 212121212 2 2 Hallare
Holder
14 1 16 13448-20 212 ]2 2 12 2 |2 Slang/m 6x 4
Hose/m
15 ] 16 13590-01 1 1 1 1 1 1 1 Gummiskydd
Rubber cap.
16 | 16 1358901 1 1 1 1 1 1 1 Startventil, kpl.
Start valve, coripl.
17 | 161359401 1 1 1 1 1 1 1 Fiader
pring
18 | 16 13595-01 1 1 1 1 1 1 1 Chokereglage
Choke lever
13| 1513572-01 1 1 1 1 1 1 1 Fiader
pnitg
201 16135730 LA I T A N I T I LI Luttskruv
Air screw
21 | 16 1358801 1 1 1 1 i 1 1 Stilskiay
Agjusting screw
22| 16 13587-01 LA T O R O 1 Fjader
d pring
23 | 16 13565~01 1 1 1 1 1 3 1 Nafventil, kpl.
‘ Needie valve, comipl.
24 | 161358501 2 12 12122 212 !éggérstopp
25 161356601 1 1 1 1 1 1 1 Stift
Peg
26 | 161357801 212 1212 2 22 Flottor
Float
28 | 16 13 55401 1 1 1 1 1 1 1 Naimunstycke N.JRZ
Needle jet
29 | 16 13580-01 LA T T R A 101 Mellanskruv
Distance screw
30| 16 13560-01 LI T T O O A B 1 {1 Huvudmunstycke M.J 430
Main jet
31| 16 1358601 1 1 1 1 1 1 1 Skvalppidt
Baffie piate
32 | 16 13546-01 1 1 1 1 1 1 1 Tomgangsmunstycke P.J 45
ldling jet
33! 16 13 543-01 1 1 1 1 1 1 1 Packning
aaAsKe!
34| 16 13574-01 1 1 1 1 1 1 1 Flottorhus
Float chamber
35| 16 1357901 1 1 1 1 1 1 1 Nai
Needle
36 | 16 13581-01 1 1 1 1 1 1 1 Bottenskruv
Screw drain
37 | 16 13582-01 1 1 1 1 1 1 1 Packning
Gasket
38| 16 13538-01 111 1 1 11 111 Klamma
Clamp
. 40 | 16 1353301 1 1 1 1 1 1 1 Ansiutning, kp!.
Connection, compl.
41 | 16 13 564-01 1 1 1 1 1 1 1 Flottorarm
Floar lever
1 421 16 1356701 2121241272 2 |2 Bricka
| § Washer




‘@Husqvarna

g = 200w

1
72-3741-46"
6
1544-46

:’3:-




Quantity/Antal

Part Number

250

Detalinummer

Description
Benamning

16 13 5668-01
2024 453-02
28 16 231-01

Luftmunstycke A:J2,0
Air jet

Skruv M8x 25
Screw

Bricka8,4x 16
Washer

Tillbehor/Accessories

16 13 57601
1613 577-01

gsmunstycken

gge S

Idlin
P.
P
P.
P.




|

B Husgvarna

W




Part Number
Detaljnummer

Quantity/Antal

250

WA |

Descripiion
Benamning

1514 979-01
1514 991-01
1514 201--01
2801 233-01
2062 29111
2580 118-01
1518 137-01
2816 211-01
2006 37112
25 80 142-01
1518 121-01
1514 981-01
15 14 983-01
2801 416-01
1519342-01

1514 30101
15 14 984~01

16 13 539-01
15 14 985-01
15 14 986~-01

1519 472-01
1519 499-01

1519 474-01
1519 475-01

[S1%did-ot
1S 14 $13-0}

1

Luftfilterbehailare
Air filter box

Lock

Cover
Klamma
Clamp

Bricka 4,3x12
Washer

Skruv M4x 12
Screw

Muiter Mdx 12
Nut

Féiste
Altachment

Ericka6,4x14
Washer

Skruv M6x22
Screw

Mutter M6
Nut

Gummibricka
Rubber washer

Luftfilter, kpl.
Air fitter compl.

Luftfilter
Air filter

Bricka 6,5x22
Washer

Bussning
Bushing

Anslutning
Connection
Anslutning
Connection

Klamma
Clamp

Byge!, kpl.
:tgérhoﬂier

Lank, kpl.
Link
Sidopanel
Side panel
Sidopanel
Side panel

Distans
Distance

Bussning
Bushing

Splesh Guard
HolL dew




B Husagvarna

Elektrisk utrustning
Electric equipment




Part Number
Detaljinummer

Quantity/Antal

250

OR | CR

Description
Bendmning

1517 307-01
1517 342-01
15 17 339-01
1517 340-01
25 80 153-01
15 14 590-01
15 17 300-01
15 17 304-01
2006 374-12
25 81 146-01
28 16 21101
1517 311-01
15 17 328-01
15 17 308-01
1517 313-01
15 17 292-01
16 14 757-01
2006 376-12
28 16 211-01
25 80 142-01

1519 877-01
1519 878-01

1517 301-01
1517 302-01
15 17 32501
1517 32601
50 15 49501
2580 132-01
2801 41601
2006 37112
1517 36401
15 17 306-01
151904%9-0t
28 01 233-01
1517 341-01
50 12 482-01
20 06 368-12
161115102

Stralkastare
Head lamp

Glodlampa 12V—-36/36W
Electricbuib. (2 /N

Plastbricka
Washer
Bricka
Washer

Mutter M8
Nut

Vibrationselement
Damping element
Lamphaliar:
Rubber holder
Lampiiste

Lamp attachment

Skruv M6x 30
Screw

Mutter M6
Nut

Bricka6,4x 14
Washer
Baklykta

Rear lamp

Bromsljuskontakt
Brake contact

Signalhorn
Signal horn
Bromsljuskontakt
Brake contact

Omkopplare
Switcher

Spanningsregulator
Voltage regulator
Skruv M6x35
Screw

Bricka 6,4x14
Washer

Mutter M6
Nut

Hastighetsmadtare
Speedo-meter Km
Hastighetsmétare
Speedo-meter Miles
Bojlig axel

Speedo wire
Vinkelvixel

Angle gear

Féste, héger
Attachment right

Faste, vanster
Attachment left

Gummigenomféring
Rubber attach.

Mutter M5
Nut

Bricka 6,5x22
Washer

Skruv M6x 22
Screw

Wire

Wire
Awvisarbygel
Wire protec.
Nummerplat (vit)
Number plate
Bricka 4,3x12x1
Washer

Distans

Distance

Genomforin
Rubber attach.

Skruv M6x 16
Screw

Distans
Distance

),




| ®Husqvarna
" Elektrisk utrustning
Electric equipment




Fig.| Part Number Quantity/Antal Description Replac-
Detaljnummer 125 250 3%0 Bendmning ed by No
cr | wr wh | or ] ch [ we oR |acc Ersattav
30| 1517512-01 Hast. mitaresats kpl. MILES
Speedo-meter kit compl. MILES
1517 312-02 Hast. métaresats kpl. KM
Speedo-meter kit compl. KM

Tillbehor/Accessories

1519910-01

15/% 894 -o1

1519 936 - 01

1514 2 ~-0|

#9Se

g

o

Glodlampshallare BA20d
Electric buib holder

HEAD L16HT Bui B8
@G eiv BAsE)

TRIL LI1GHTY LENS
KEAD 1GHT LEWNS

TRIL LIGHT Qudg

97




ot
bodeale




SUPPLEMENT TILL
RESERVDELSKATALOG

2 SUPPLEMENTTO
. SPARE PARTS MANUAL
| 1981- 1982

\ 420 AUTOMATIC

1612083-98 1.5 3-80




1981 - 1982
420 Automatic Supplement

The spare parts not listed in this supplement are the
same as for the 1980 ACC (Automatic Cross Country).
Therefore, look in the printed parts book for 1980 -
part no. 1012 082-96 or the 1980 microfiche - part no.

1025 723-26 when you are searching for a part not listed

in this supplement.




Dimenslonar och beteckningar
Dimensions and discristions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:
Ball bearings:

Tatringar:
Sealing rings:

L = Langd
Length

= Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

101205306 1.5 3-80

Gangdimension x langd (M6 x 30)
Thread dimensions x length

Gangdimension (M8)
Thread dimension

Typ, inre @ x yttre @ x tjocklek (FBB 6,4 x10x 1)
Type, inner O x exterior © x thickness

Typer: FBB = Fjiderbricka, dppen
Types: Spring washer open

FA = Fjaderbricka
Spring washer

LI = Lasbricka innertandad
Lock washei, inside indent

Fabrikantens beteckning (SKF 6301)
Manufacturers description

inre @ x ytire @ x tjocklek (25 x 42 x 7)
Inner © x exterior @ x thickness




5
5
‘

e

#Husqvarna

Nya detaljer ram
New deteils frarmie




el
!
4

LI

Fiq| Part Number Quantity Antall pegscription Fig | Part Number Quantity Antall pescription
'g. Detalinummer | AE /AEE[AXC| Benamning g Detaljnummer | AE [AEE|AXC| Bendmning
1| 1510911-01 1 | Bakgatfel kpl

Rear fork compl.
1510788-03 | 1 1 Bakgaffel kpl
Rear fork compl.
3| 1515441-01 1 1 1 Fastpiat
Mounting plate
4 2005453-12 2 | Skruv M8 x 25
Screw
5| 2006 364-12 4 | SkruvM6x10
Screw
6] 2816211-01 4 | Bricka
Washer
7| 1510918-01 2 | Fastbuit
Att. boit
8| 1510958-01 2 | Bricka
Washer
9| 2006 469-11 1 1 Skruv M8 x 90
Screw
10| 1518220-01 | 1 1 Kedjeskydd kpl
Chain guard compl.
11 1515457-01 1 1 Distans
Spacer
12| 2582116-14 1 1 Mutter M6
Nut
13 2801416-01 | 5 | 5 | 4 | Bricka
Washer
14! 2006368-12 | 4 {4 | 3 | SkruvM6x16
Screw
15{ 1510936-01 | 2 | 2 Stétddmpare kpl m fjadrar
Suspension compl
with springs
15| 1510925-01 2 | Stotdampare kpl m fjadrar
Suspension comp!
with springs
16 206229111 | 2 | 2 | 2 | SkruvM4x12
Screw
171 2801233-01 | 4 [ 4 | 4 Bricka
Washer
181 1514 201-01 2 2 2 Klamma
Clamp
19| 2580118-01 { 2 [ 2 | 2 | MutterM4
Nut
20 1518568-01 | 1 1 1 Sidopanel, vanster
Side panel, left
21 1519475-01 { 2 | 2 | 2 | Genomfdring
Grommet
22| 1519474-01 | 2 | 2 | 2 Distans
Spacer
23] 151957301 | 2 | 2 Nummer oval, vit
Number oval, white
23| 1519573-03 3 | Nummer oval, gul
Number oval, yeilow
241 1519342-01 | 1 1 1 Gummibricka
Rubber washer
25| 1517 090-01 1 1 1 Vibrationselement
Vibration damper
26| 1519565-01 | 1 1 1 Sidopanet, hoger
Side panel, right
27 2580142-01 | 1 1 1 Mutter M6
Nut
28 | 1519566-01 1 Nummerskyit
Number plate
29| 1519532-02 2 | Buntband
Strap
30| 1519532-06 2 | Buntband
Strap
31} 1519360-01 [ 3 | 3 | 2 | Wireguide
Wire guide
321 2816 231-01 2 | Bricka
33| /61966201 3 |2 |2 |ARB sTicxen
IS 15 ¥12-0) SpLosh Guard
1$18 443 -0 Holdey

101206398 1.5 3-80




WHusqvarna

BB Nya detaljer cylinder, vevparti, tindning
- New details cylinder, crankshaft, igniticn




Part Number

uan

tity Antal

'l Detaljnummer

AE

AEE[|AXC

Description
Bendmning

‘| Detatinummer

Part Number

Quantity Antal

AE

AEE[AXC

Description
Benamning

1614 785-01
1614 759-01
/e 1+ T77-01
20 62 328-12
20 24 332-55
1614 168-01
16119102
1611 191-01

1614 769-01
16 14 635-01

1614 783-01
1614 782-01
1614 714-01
20 06 380-12
2816 211-01
25 81 146-01
1611 648-01
16 11 834-0i
1611 751-01
1611 781-01
1611 781-02
1611 781-03
1611 189-01
1611 189-02
1611 189-03
1611 738-01
1611 838-01
/610 92601
1610 851-01
29 00 560-01
1611 799-01
1611 803-01

1611 836-01

15i% 246-0
IS/% 2777-0)

16 70 %2-04

1

4
hH

Svanghjulsmagnet kpl SEM
Flywheel magneto compl.

MoTOoPLAT Compl,
MOUNTING PLATE
Skruv M5 x 14
Screw

Skruv M5 x 22
Screw

Fastplatta
Mounting plate
Mutter

Nut

Mutter

Nut

Tandstift Bosch Wdc
Sparkplug
Tandstifts ansl.
Sparkplug protector
Tandstifts ansl.
Sparkplug protector
Tandspole kpl.
Ignition coit
Téndspole kpl.
Ignition coil

Skruv M6 x 45
Screw

Bricka

Washer

Lasmutter M6

Nut

Packning

Packing

Cylinder kpi.
Cylinder compl.
Cylinder lock
Cylinder head

Kolv kpl. cyl. © 8592
Piston compl.
Kolvkpl. cyl. O Ro.4>
Piston compl.
Kolvkpl. cyl. © 86.92
Piston comp!.
Kolvring cyl. @
Piston ring

Kolvring cyl. ©
Piston ring

Kolvring cyl. ©
Piston ring

Lasring

Circiip

Nallager

Needie bearing
Vevaxet, hoger
Crank shaft, right
Woodruffkil
Woodruff key
Vevaxel vanster
Crank shaft, left
Plugg

Plug

Vevparti kpl.

Crank shaft compl.

EX. PI1PE
EX. PIPE

Rod ki+

1012083-96 1.5 3-80




¥ Husgvarna

Vevhushalva higer
Crank case right




Part Number

‘1 Detatjnummer

uantity Antal

AXC

Description
Benamning

Fig.

Part Number
Detaljnummer

Quantity Antai

AE

AEE

AXC

Description
Benamning

12

14

15

17

18

20

2

24

25

26

27

28

Ni 35

37

38

39

1619819-01
2024 378-12
1610647-01
2062 328-12
28 88 170-01
29 65 444-01
1610 810-01
12 25 358-01
29 32 524-21
1614 728-01
1610 777-01
1611 747-0t

16 11 760-01
16171 451-01

1612 709-01
2062 328-12
296517316

1612 713-01
2816 201-01

25 80 142-01

1612 511-01

1612 708-01

16 12 593-01
1612 455-01
2816 201-01
25 80 142-01
2816 190-01
16" 708-01
12 25 077-01
2816 201-01
2024 383-12
29 31 195-04
29 31 265-59
16 11 808-01
1611 798-01
1611 778-01
21 21 351-52
2024 374-12

AE 'AEE
141
4 | 4
101
4| 4
4| 4
101
1]
1 (1
111
|
11
2|2
111
1 {1
4|4
1|1
2|2
1|1
111
111
11
111
1|1
101
111
1|1
1|1
11
212
1|1
14 ;14
717
1)1
111
11
1|1
1 {1
44
717

1

4

Vevhushalva, hoger
Crankcase halve, right
Skruv M6 x 40
Screw
Magnetkapa
Magneto Cover
Skruv M5 x 14
Screw

Bricka

Washer

Tatring

Seal

Flans

Flange

Packning

Gasket

Kullager, SKF 3205/C3
Balibearing
Kabelgenomtéring
Grommet
Flansbussning
Flange sleeve
Flansbussning
Flange sleeve
Packning

Gasket

Dragbult, cylinder
Cylinder stud.
Sparrplat

Ratchet indication
Skruv M5 x 14
Screw

Tatring

Seal

Havarm o6vre
Lever, upper
Bricka

Washer
Lasmutter M6

Nut
Frikopplingsaxel
Declutching shaft
Havarm nedre
Lever, lower
Fjader

Spring
Sparrhylsa
Ratchet sleeve
Bricka

Washer
Lasmutter M6

Nut

Bricka

Washer

Styrhylsa

Steering sleeve
Stoppskruv

Screw

Bricka

Washer

Skruv M6 x 65
Screw

Kullager SKF 6202/C3
Ballbearing
Kullager SKF 6205/C3 RS
Balibearing
Packning

Gasket

Lock vaxellada
Cover Gearbox
Flans

Flange

Skruv M5 x 14
Screw

Skruv M6 x 30
Screw

40
)
42

43

45
45
46
46

47

¥9

1611 816-01
2024 372-12
2024 376-12
16 12 359-01
1519374-01
1519373-08
1519373-09
1612 693-02
1612 693-03

28 20025-01

16 ) 84¥-on

1

2

1

2

1

2

Kedjedrevskapa
Cover, Sprocket
Skruv M6 x 25

Screw

Skruv M6 x 35

Screw

Distans

Spacer

Kedjelas

Master link
Kedja5/8"x1/4" 110
Chain
Kedja5/8"x1/4" 112
Chain

Kedjedrev Z=11
Sprocket
KedjedrevZ=12
Sprocket

Sparring

Circlip

DECAL

1012083-96 1.5 3-80




- #Husqvarna
g  Vevhushalva, vinster Crank case, left

Trensmissionskapa Transmission cover
Kickstart Kick starter

1 67

9.10.11 36-45




N

Fig.] Part Number Quantity Antal Description Fig.| Part Number Quantity Antall pescription
Detaljnummer | AE 'AEE[AXC| Benamning ‘| Detaljnummer | AE |[AEEJAXC; Benamning
1| 1619820-01 { 1 |1 1 Verhushalva vanster 421 2930220-05 | 1 1 1 Kuta
Crankcase left Ball
2] 1611515-0v | 1 | 1 1 Stédbricka 43| 1225701-01 | 1 1 1 Pedai
Support washer Pedal
3] 2006331-59 | 4 |4 | 4 | SkruvM5x20 44 | 1225 480-01 1 1 1 Distanshylsa
Screw Distance sleeve
4! 293126504 { 2 | 2 | 2 | Kullager SKF 6205 C3 45| 1225702-01 | 1 1 1 Pedalgummi
Ballbearing Pedal rubber
5 2965549-14 | 1 |1 1 Tatring 46 | 293119504 | 1 1 1 Kullager SKF 6202 C3
Seal Balibearing
6] 293119559 ; 1 |1 1 Kuliager 6202 C3 RS 47§ 2062325-11 | 2 | 2 | 2 | SkruvM5x10
Baiibearing Screw
71 1610776-01 | 1 1 1 Styrhyisa 48 1 1611801-01 | 1 1 1 Tackplat
Steering sieeve Plate
81 1611527-01 | 1 1 1 Styrhyisa 49 | 1612529-01 2 | 2 | 2 | Stoppklack
Steering sleeve Pawl
9] 161077701 | 2 {2 | 2 | Flansbussning 50| 2062366-11 | 1 1 1 Skruv M6 x 12
Flange sleeve Screw
11 1611 747-01 1 1 1 Fiansbussning 51 2970435-03 1 1 1 O-ring
‘ Flange sieeve O-ring
121 1225625-01 | 1 1 1 | Slangnippel 52 | 1612 702-01 111 Axel
Nipple Shaft
13] 1225025-01 | 1 |1 1 Packning 531 299894245 | 4 | 4 | 4 | SkruvM6x12
Gasket Screw
14 ; 2006364-11 | 1 1 1 Skruv M6 x 10 54 | 1612520-01 1 1 1 Nalkrans
Screw Needie bearing
15| 1611800-01 | 1 1 1 Tackplat 551 1612627-01 1 1 1 Metlanhjul
Plate Support gear
16| 2816 201-01 0 {10 [10 | Bricka 56 | 1612842-01 1 1 1 Bricka
Washer Washer
17| 202438012 | 2 |2 | 2 | SkruvM6x50 57 | 2820020-00 | ¥ | 1 | 1 | Sparring
Screw Circlip
18| 161176201 | 1 |1 |1 | Packning 58 | 1612518-01 { 1 | 1 | i | Nalkrans
Gasket Needle bearing
20| 20A3287-11 | 3 |3 ! 3 | SkruvM4ax8 59| 1612628-01 | 1 | 1 | 1 | Kickdrev
Screw Kick gear
21| 1611797-01 | 1 |1 |1 | Transmissions kapa 60| 1612524-00 | 1 | 1 | 1 | Bricka
Transmission cover Washer
22| 1611802-01 | t |1 |1 | Anslutningsror 61| 1612673-01 . 1 | 1 | 1 | Kickaxel
Connection tube Kick shaft
23| 2826571-00 | 2 | 2 | 2 | Cylindrisk pinne 62 | 1612533-01 | 1 | 1 | 1 | Medbringarehjul
Dowel pin Driving wheel
24| 2024382-12 | 8 | 8 | 8 | SkruvM6x60 €3 | 1612334-01 1 1 1 Fjader
Screw Spring
25! 1612537-01 | 1 1 1 Magnetplugg 64 [ 1612674-01 1 1 1 Distanshylisa
Magneto plug Distance sleeve
26 | 1225025-01 | 1 1 Packning 65 | 28 80485-0t 1 1 1 Fjadrande rorpinne
Gasket Spring action pin
27| 1610823-01 {1 |1 |1 | Packning 66| 1612536-01 | 1 | 1 | 1 | Returfjader
Gasket Spring
281 2062364-11 | 1 | 1 1 Skruv M6 x 10 67 | 1612 585-01 111 1 Kickstartpedal kpl.
Screw Kickstarter pedal compl.
20| 2231443-46 | 1 | 1 1 Skruv
Screw
30| 1611187-01 | 1t | 1 1 Havarmsstod
Lever support
3| S012782:01 | 11 41| Packning /6/9831-0\ 1 |/ | 4 |GgAsSkET SET
32 501153803 {1 |1 1 Lock
Cap
33 1612530-0t | 1 | 1 1 Bussning
Bushing
34| 2971230-04 | 1 |1 1 O-ring
O-ring
35| 122544601t | 1 | 1 1 Buffert
Bufter
36| 2804351-01 | 1 1 1 Fjaderbricka
Washer
371 250831812 | 1 | 1 1 Mutter M8
Nut
38| 200645712 | 1 1 1 Skruv M8 x 35
Screw
40| 200645511 | 1 ;1 1 Skruv M8 x 30
Screw
41 ) 122515101 | 1 1 1 Fjader
Spring

101208398 1.5 3-80

11




Transmission

Gear box
Clutch

Transmission

Viixellida
Koppling

18,19,32

: ®Husqvarna

~N
-



zZ X Z 2z

| Part Number [Quantity Antall pegcription Fig | Part Number Quantity Antall pescription
‘| Detaljpummer | AE /AEE|AXC| Benamning 9| Detaljnummer [ AE JAEEJAXC| Benamring
1612525-01 | 1 |1 1 Bricka 42| 1612738-01 | 2 | 2 | 2 | Nallager
Washer Needie bearing
1612 742-01 1 1 1 Frihjui 43| 1612547-01 | 2 2 2 Frihjul
Freewheel Free wheel
1612 740-01 1 1 1 Kopplingstrumma 44| 1612707-01 | 1 1 1 Kugghijul 3:an
Clutch drum Gear wheel
161269501 | 3 {3 [ 3 | Tapp 45 1612737-01 | 2 | 2 | 2 | Nailager
Peg Needle bearing
288026501 | 3 | 3 | 3 | Fjadrande rérpinne 2,5x14 46| 1612546-01 | 3 | 3 | 3 | Frihjul
Spring action pin Freewheel
1612656-01 | 1 |1 |1 | Kopplingsnav 47| 1612700-01 | 1 | 1 | 1 | Utgdende axel
Clutch hub Qutput shaft
7] 1612657-00 | 3 |3 |3 | Kopplingsback 48| 16126M-01 | 1 | 1 | 1 | Kugghjul 4:ankpl.
Clutch shoe Gaar wheel compl.
8] 1612556-01 3 | 3 | 3 i Kopplingsfijader 41 kp 49| 161266501 | 1 1 1 Axel 3:an kpl.
Clutch spring Shaft compl.
9} 1612712-01 1 1 1 Mutter 50| 161265901 | 1 1 1 Axel 2:an kpl.
Nut Shaft compl.
10| 1612703-01 | 1 1 1 Medbringarskiva
Driving whesl
11 { 1612746-01 | 1 1 1 Kugghjul 1:an
Gear wheel
12| 2820020-01 | ¥ |1 1 | Sparring
Circlip
13} 1612842Gt {1 |1 |1 Bricka
Washer
14} 2820030-02 } 1 |1 1 Sparring
Circlip
15| 1612573-00 | 1 {1 |1 | Kugghjul 2:an S81/6126S8S-01 | 1 |1 |1 | CLUTCH HUB-compl.
Gear wheel Ist GEAR
16| 2820040-02 | 1 1 1 Sparring
Circlip
17 161257101 | 1 1 1 Kugghijul 3:an
Gear wheel
18| 1612566-01 | 2 | 2 | 2 | Bussning
Bushing
20] 161261701 | 3 | 3 | 3 | Kopplingsback
Clutchshoe
21| 1612554-0&| 3 | 3 | 3 | Kopplingsfjader 8 kp gron
Clutch spring green
22 161256501 | 2 {2 | 2 | Bussning
33| /612 06660); 1 ' ) SHAFT
24| 1612572-00 | 2 1 2 [ 2 | Kil
Key
25| 161255201 | 6 | 6 | 6 | Kopplingsback
Clutch shoe
26| 1612553-001 | 3 | 3 | 3 | Kopplingsfjader17 kp
Ctutch spring
27| 1612564001 | 2 | 2 | 2 | Bussning
38| 761246600 2 |4 | SHAFT
29| 1612554-01 | 3 | 3 | 3 | Kopplingsfjader12 kp rod
30| 288026501 | 9 | 9 | 9 | Fjadrande rorpinne 2,5x 4
Spring action pin
31 161255501 | 9 | 9 | 9 | Tapp
Peg
32| 2881550-02) 9 | 9 | 9 | Fjadrande rorpinneSxi4
Spring action pin
33| 161275301 | 1 | 1 | 1 | Kopplingstrumma
Clutch drum
34| 1612701-01 | 1 1 1 ingdende axel
input shaft
35] 290058001 | 1 |1 1 Kil
Key
36] 1612525-01 | 1 | 1 1 Bricka
Washer
371 161252702 | 1 1 1 Bricka
Washer
38! 1612747CG1 [ vt |1 |1 | Kugghjull:an
Gear wheel
39 161275101 2 | 2 | 2 | Rullager
Roller bearing
40} 1612548011 |1 |1 Frihjul
Free wheel
A1) 161270801 |t |1 |1 | Kugghjul2:an
Gear wheel

10:12083-08 1.5 3-80

13




* OWNERS MANUAL PAGE 1

% WJORKSHOP AND SERVICE MANUALS PAGE 2

* “USQVARNA SPECIAL TOOLS LIST PAGE 3

* GASKET SETS PAGE 4

* FLYWHEEL PULLERS - PAGE 5

* SEAT COVERS PAGE 6

* SPRINGS PAGE 7 (CONTINUED ON PAGE 8)
* SINGLE SHOCK SPRINGS PAGE 8

* PISTON SIZE CHART PAGE 9 (CONTINUED ON PAGE 10)
* CARBURETOR SPARE PARTS GUIDE PAGE 11 THRU PAGE 21




OWNERS MANUALS

MOOEL FRAME PREFIX
e « «350 E SPORTSMANe SH < = « ¢ ¢ e o o o o
o o 0250-400¢ ¢c¢ @« ¢« Ml ¢ o &«

« «360 E SPORTSMAN, SI...
250-400-450 CR~-WR. MJd. . &
00012‘5 CR'“R.Q.@MJao.
250-400-450 CR-450WR. . MK
o« «125 CR-WR. e o MK
. 0250 NRorre e o’ e .MK e
L} 0250"360 RT e o oSK L]
* 0250"400 NR e e '/MK.
» «400-450 CR-WR . MK,
o «125 CR-SCe o ¢« MK "
-0250 CR-.. ooMK.
004-.6000000 ooMKn
e 250 WRe o » o oMK .
00400 uR..‘ -oMKo
¢ +250-360 CRee « oML «

PART NO.
“ﬁ“TE‘ﬁ‘s 26
8 004-26
005-26
008-26
010-26

. 011-26
012-26
013-26
014-26
015-26
016-26
017-26
018-26
019-26
020-26
021-26
022-26
023-26
024-26
025-26
026-26
027-26

YEAR

1970 -
2971 .
1971 .
1972,
1972,
1973 ,
1973
1973 .
1973-1
1974 .
1974 .
1974 .
1974 .
1975 .
1975 .
1975 «
1975 «
1975 «
1976 »
1976
1976 .
1976 .

¢ o = 9 o o

e 2 2 4 0 2 * o

7

e 175 CCQ o o a ML «
° o 250 NRQ e o e ML «
seco 125 CRe ¢« ¢ « oML »
v «.75 CCa &» o o ML .
250-350 360 WR ML

e & © 8 @& 6 & % ©° o 6 & O 5 9

CR >

1977 »
1976-1
1977 .

1977 -

-1978
1978 .
1978 +
1978 .
1979 .
1980 -
1980 -«

e o 8 85 o8 0 06 We o6.¢6 % &2 o s o 8 9 o o 0 85 We o

.l...\..h‘...‘...ﬂ’...

« ¢125
« 250

v 250-

«125
~ 390
o« 2250~
« « 250

CR. L I

AUTO .
WR: o o«
390 CR
CRe o
AUTO. «
390 CR
CR WR.

® . & 5 8 o ¢ »

o« <ML .
« ML
.OOML o
) .ML ]
o oML .
® .ML o
L) .ML L]
e .ML o

e & & & o & o o o @ @ & ©® & © & o & & < & o o o

125 250-390 CR-OR-WR. ML-MM
e« « 125-250-390 CR-OR-WR « MM-MN.
ooqo390AUTO¢doooMMoono-
1981-1982. 125-250-430 CR-AC-WR « CN-WN-XN
1982 L4 [ ® L ] [ ] .500 CR. [ [ ] [ L [} [ ] e ® L ] L L J L ] [ ]

O..O....‘......‘.‘.0‘..30000..5

...‘..O.....‘.....9..’.......~.

e
L]
L
L]
L]
L
*
L J
[ 4
[ g
*
[ ]
[ ]
[
L ]
°
L]
[ ]
[ ]
L
L]
L}
L}
[ ]
[ ]
«
®
L]
e
[ ]
[
L]

.....~.O..O.e...................O-.

..08.0..‘..0.....l..-.".r..’b....tﬁ

029-26
030-26
031-26
034-26
036-26
046-26
048-26
051-26
053-26
052-26
058-26
070-26

i8 070-2%




MANUAL PART NUMBER

WORKSHOP AND SERVICE MANUALS

10 11 003-01
10 11 004-01
10 11 004-02
10 17 072-26
10 17 084-26

10 17 131-26

10 18 032-26
10 18 035-26

15 19 986-Gi
15 19 988-01

DESCRIPTION

Manual Primary kick engine (USA)
'81 A1l Model Specification Poster
'82 A11 Model Specification Poster

Shop Manual 250-450 ('75 and earlier)

Shop Manual 125 ('76 and earlier)
Service Manual (A1l Bulletins)

Auto Shop Manual

Shop Manual (A11 Model-exluding auto)

Manual Primary kick engine (Sweden)
Exploded view-Primary kick engine




TOOL PART_NUMBER

R
12

15

24 806-01

24 877-01
19 081-01
19 107-01

109-01
119-00
122-01
125-01

179-01
243-01

249-01
250-01
251-01
257-01
261-01
268-01
280-01
322-01
327-01
556-01
561-01
564-01
582-01
583-01
584-01
585-01
586-01
805-01
810-01
837-01
19
19 842-01

19 847-01 ,

19 851-01
19 861-01

178-01

248-01:

84G-01

[ ]
[ ]
L]
®
[
L
L
®
®
L]
L]
L ]
[ ]
L]
L]
o
[
L
L]
[ ]
L]
L]
[
[ ]
L}
[
®
L J
L]
*
L]
L}
L
[ ]
L J
L]
L J

.‘O.mQ‘.‘..9.0.'.0...0.0’.-..‘..O..-....,Q

..'.0~QG..‘.G..i..iﬂ“.ﬁ.-‘.....-.....O-.‘. L N

® 6 86 0 0 5 8. 8.0 9 8 0 6 % 5 &8 5 & » 0 e 060 8 ® O 8 8 8 e s e 66 6 e e

HUSQVARNA SPECIAL TOOLS LIST

O.‘..D»OOD-OOOOOO06000'.,.0600..00000ovo.

® & & & & 5 5 0 O 2 5 0 6 9 ¢ ¢ 0 0 @ o o .0 o ¢ 2 o

]

~«Holder for clutch (MK, MJ 125, A1l 4 speed)

oPuller (Crankcase splitting tool,

DESCRIPTION

.Mounting stand MI

.Spark plug wrench

.Bearing puller - blind s1de
.Crankceze splitting tool (4 speed)
Sprocke» holder MH, MI, MF, MG
.Damping spindle ho]der

+€rankcase mounting tool (4 speed)
Drift (40mm)

DOrift (44mm)

Mounting stand MJ

Drift for piston pin (125, 175)
.Drift for piston pin (250, 360, 400, 390, 430)
Drift for piston pin (450)

«Crankcase mounting tool (5 speed, 6 speed)
.Crankcase splitting tool (250, 450 ng
.Clutch holding tool (MJ, MK)

«Puller for clutch ring (MJ, MK)
.Crankcase splitting tool (125)
.Timing pin (motoplat)

.Damping spindle holder (betor)
.Crankcase splitting tool (Auto, 125,
«Puller, clutch hub (Auto, 420)
.Mounting tool compléte (A]l engines)

250, 430)

Drift (Auto
Drift Auto
JDrift Aute
DOrift  (Auto)
LDrift Auto)

oPuller (Drive gear, Al1)

ML, MM, MN, CN, XN, NN)
.Crankcase splitting tool (360 Auto, 390 420)
Puller (Auto, 360, 390)

.Holder (Auto, utbh hub)

«Spring Puller

oCrankcase splitting tool (125 mag eng1ne)

.wangarm needle bearing tool kit




b [ERE N : . - s Tew
N . . . "“ . N . . . - . -

GASKET SETS

MCDEL FRAME PREFIX PART NUMBER

f: XEAE1

]966’196700Q..o.oooozsooooonco.QouGooQoooooooQoqoooMXoctoncooqooooo-ooolﬁ 19 501-01
:]967-]968.QllOQ..QO.360.'QQQOQQQQQ.QOCQQOQl..'l.QO.MX-MFIQQQ000..0.‘0..]6 ]9 506'0]
1969.0.0.....'6...0.360 E. SPORTSMANU-..oquQQQ'QQnQSGooqooa.QQQ.QQQQO..IG 19 506~01
19080!Q..Q..QOOOQQOOZSOQOQQQIQOQQ.OQQ..Q.I...Q..Q.GMFQ..Q..QQ00006.000016 ]9 513-01
]969‘70‘7]Qqco.o..oo400¢oooo.o.noocqo-ooqcocnngooooMG'MH“MIQQ00-000000016 19 524-01
]969'20'71000000060.250d§00o§66-..-66..&i-dnnoocoooMG-MH-MI.q-Qndicdoools 19 525-01
]970.“..0‘.‘....."36006‘.6"..IQQ‘Q.l...Q.‘IOQ‘OOMG-MH-SG-SH-SIQl....]ﬁ 19 532-01
]972-73‘74qchiodq.-]ZSCR'NR'SC’& ]75 CONVERSION...MJ‘MK..QQooénQo--ooolﬁ ]9 558'01
]972']973..0--...--.250 CR-NROOQQOQQ...CQQ...QIQ.O.MJ-MKCDQQCQQQQQIQ...IG ]9 569'0]
]9740Q0!000e¢oo-'--0250 NRQ.QOQ..QQQ.'.Q...QQ...Q.‘MKQOQQ.Q.QQQ.QQ'.Q..‘6~]9 569~01
]972-73-74-75.-.....400 CR‘NR-....o..oo.o.oooocoaooMJ-MKconaotnqooqqoools ]9 570'0]
]972‘73‘74...o0.....450 CR-WRQ..Q.QI.Q....OQQ...Q..MJ-MK.QQOOQQQQ.Q.00016 19 57]‘0]
]973-}975....QQQ-Q0.360 RTQQ.'QQCQlQQIQ!.QQQQQOQQ.QSKQ.Q..QOQQOooo0100016 19 571-01
1976cecccccceseccensild CResecesnannsosecencccecceosMceccnceccecccacesalt 19 800-01
]976‘]98].1.-0..-..0]25 REED VALVE SETOQQQQ.OQIQQOOML-MM“CNOOQQ..00000.16 ]9 80?‘0]
1976-1977ccecocscess360 AUTO-Qododdedoén-d.oiodocooMLondoto-QQouqoooooo]G 19 802-01
1977 THRU ]982..00.0]25 CR<WRiesccescovecacncccccssML=MM=CNeceaeeonnaes16 19 803-01
1978 ceececcasccsnesal50 CRoon0060odi60000.6ooéooi-oMKu.oia--iqocoooooool6 19 805-01
]975‘]9760..&0'.....]75 CC/360 CR‘wRiodqido.-.oc.ooMLdooo.n.ooq0000000016 19 805“0]
A ]975°76‘77aecooooog0250 CR‘WR&.Q!adc.éooin.don.QQ..MLoi6.6006&00.00.000]6 19 8G5-01
/ ) : ]977478-79...-.5...o390‘CR-NR-OR..d..s-qdd.--......ML-MM.a....qd-...s..]ﬁ ]9 805‘0]

" 1978-1979¢acss e ecss250 CR-WR=OReceedeccecseceeecessM-MMecceccceceseceesl6 19 805-01
» ]978.00.0....-6.0..3390 AUTOQ000606666-6ooiocchoooML-oq-ono.no.n00060016 19 807-01
- 1979']980.(.!.“';.0390 AUTO§QQQ§QQ‘.Q‘§O‘QQ‘Q‘OQO.MM—MN.Q.Q.QQQ.Q..Q..]G>]9 809-0]
, 1980.-.........a...n390-250 CR‘OR‘NR-6ciooododqooooMNoa€cooooo..ooio.ools 19 8i8-01
%/ ]gS‘OQQQ.Q....Q.....ZSO CR-XC-WROOQQQQOQOQQQQ..Q.I.CN-AN-XNQQQQOQOIQQOOIG ]9 8]8‘0]
‘AL . 1q81|.0.00......o.00420 AUTOQQ.QQQQQQQQ.!COQQQQ!Q.oXNQQC...0.0IOQQQQ..Q]G 19 821-01
74#? '79810001000010000000430 bR‘XC‘wReoqloo.o'nQcQQOQQQQCN‘NN-XNQQQQQQ..QQ..]G ]9 668‘0]
'>/A : 19820.000...000..-0.250 CR-XC-WRQ.O.QQQQQ.Q..!.QQOOCN-NN—XNQQ..QOQ...ools 19 673-0]
v/r ]982..-...00....0.o.430 CR‘XC'NRg6.-6.toooocd600ocoCN-wN’andcodQooqooo]G 19 668-01

/*,, ~ ALTERNATE GASKET SET NUMBERS: B

e 15 19 816-01 USE 16 19 805-01
L 16 19 506-01 USE 16 19 532-01 -
o 16 19 583-01 USE 16 19 805-01 -
' 16 19 804-01 USE 16 19 805-01 .

16 19 809-0] USE 16 19 821-01

1974 THRU 1381oo-a.osto-oococqcoqonoonoocon-o-ooooREED VALVEa.ecooooools 19 830-01 ' G"
GASKET SET | § .

1975 THRU 1982:eceee360. 390, 430ecececsacsccececeocREED VALVE.ceseesses15 19 830-01 3
GASKET SET

1976 THRU ]98]-..ooolzsoqooodoqoooo-ooooqaooo-oooooREED VALVEeeeeacaoee16 19 801-01
GASKET SET

]982.-00.-qoocn.asaclzszdicccoidaﬁd.coooé.oooodoooREED VALVEoodé-ooooolﬁ 19 801-01

" GASKET SET




FLYWHEEL PULLERS

NECESSARY FOR DIFFERENT IGNITIONS

IGNITION ) PULLER

27 264-01. . e . . . 878-01
14 627-01. . o e . . . 180-01
14 651-01, . . . . . . 180-01
14 713-01. . . . . . . . . . . 276-01
14 725-01. . . . . . 324-01
14 780-0T, ¢« ¢ o o o o« « o« » . . . . . 324-01
14 743-01 (1979 and earlier) . 276-01
14 743-01 (1980 and newer) . . . . 177-01
14 751-01, . e o o & . . 324-01
14 759-01. . . . . . 276-01
14  775-01. . . o . . . 324-01
16 14 785-01. . . . . . : 324-01
Any Femsa . . e e s . . e . 177-01
16 14 790-C1. . o e . . 276-01
16 14 794-01. .. 324-01
16 14 798-01. . . . . . 324-01

L] [ L} . [ ] [ ] L] L]




SEAT COVERS
FOR DIFFERENT SEATS

SEAT COVER

15 13 528-01, . . e« « e« « .+ <1513 530-07
15 13 533-01, . . .15 13 535-01
15 13 540-01. . . . . .15 13 542-01
15 13 546-01. . . . .15 13 555-01
15 13 561-01. . o . . .15 13 563-01

?AGE 6




SPRINGS
. WIRE COLOR LBS/IN

_ PART KO. FREE_LENGTH DIA. # COILS CODE RATE

022 075 012 220mn 7.5mm 12 YEL/BLU

022 008 012 220mm 8mm 12 YEL/GRN

022 008 011 220mn 8mm 11 YEL/RED

022 008 010 220mm Smm 10.25 GRN/BLUE 179 |

022 825 010 220mm 8.25mn 10.25 GRN/YEL 187 ’

0z2 085 010 220mm 8.5mn 10.25 GRN/RED 235

024 07¢ 012 240mm 7mm 12 WHT/BLU 150

024 008 53z 240mn Sim 12 YELLOW 148

024 008 011 240mn 8mm 1 BLUE 165

024 008 010 240 8 10 RED 186

024 825 010 240mm 8.25mn 10 GRN/ORG 195

024 085 010 240mn 8.5mm 10 WHITE 213

024 075 012 240mm 7.5mm 12 WHT/RED nz

024 075 010 240mm 7.5mm 10 VIOLET 146

024 008 014 240mm 8mm 14 ORANGE

027 075 016 270mm 7.5mm 16 VIO/WHT 85-141

027 008 016 270men 8mm 16 WHT/BLUE 110-179

027 082 516 270mm 8.25m 16 WHT/YEL 122-190

027 085 016 270mm 8.5mm 16 WHT/RED 135-272

070 006 055 70mm 6mm 5.5 WHITE 150

070 065 005 70mm 6.5mm 5 BLUE 200

070 007 055 70mm 7mn 5.5 RED 251

070 007 05 70mm 7mm 5 ORANGE 295 ,

070 075 005 70mm 7.5mm 5 VIOLET 377

099 065 060 90mm 6mm 6.5 WHITE =
; 080 065 007 90mm 6.5mm 7 BLUE 146 ol
3 0s5 085 065 90mm &.5mn 6.5 YELLOW 158
090 065 005 00 6.5mm 6 RED ' 174
090 007 007 90mm 7mm 7 GREEN 183
] 090 007 065 90mm 7mm 6.5 ORANGE 204
090 075 065 90 7.5mm 6.5 VIOLET 285

090 007 675 90mm 7mm 6.75 ORANGE 185-240

090 725 675 SOmm 7.250m 6.75 BLACK 216~280

090 075 675 90mm 6.75 VIOLET 236-368

, 180 008 085 180mm 8.5 RED

180 085 085 180mm 8mm 8.5 BLUE

ALL MEASUREMENTS ARE IN MILLIMETERS, 25.4mm - 1 INCH,

- ALL LONG SPRINGS: 220mm, 240mm, 270mm ARE PAINTED BLACK WITH COLOR CODE STRIPES
: AT ONE END. )

~ALL SHORT SPRINGS: 70mm, 90mm ARE PAINTED SOLIu COLOR INDICATED.

PAGE 7




i s

(continued)
SPRINGS
OHLINS TWIN SHOCK
WIRE COLOR LBS/IN
PART NO. FREE LENGTH DIA. # COILS CODE RATE
15 10 68801 240mm 8.0 12 YELLOW 148
15 10 688-02 240mm 8.5 13.5 BLUE 166
' 15 10 688-03 240mm 8.0 14 RED 126
i 15 10 688-05 240mm 8.0 n VIOLET 154
. 15 10 898-01 220mm 8.0 12 GRN/YEL 148
15 10 794-01 105mm* 6.5 7.0 YELLOW! 137
15 10 794-02 105mm* 6.5 6.5 BLUE 160
15 10 794-03 105mm* 7.0 7.5 RED 183
15 10 689-01 90mm 6.5 7.0 YELLOW 137 .
15 10 689-02 90rm 6.5 6.5 BLUE 160

*THE 105mm SPRING IS INTERCHANGEABLE WITH THE 90mm OHLINS REPLACEMENT SPRING BY
CHANGING PRE-LOAD ADJUSTMENT ON SHOCK.

ALL MEASUREMENTS ARE IN MI''°  =kS. 25.4mm = 1 INCH.
ALLgHUSQVARKA REPLACEMENT Sr<iNGS ARE PAINTED BLACK WITH COLOR CODE STRIPES
AT ONE END.

SINGLE SHOCK SPRINGS
LA WIRE COLOR LBS/IN

e PART NO. FREE LENGTH DIA. # COILS CODE RATE
580-20 250mm 12mm 11 RED/YEL/RED LIGHT-HONDA
580-22 250mm 12mm 10.5 RED/RED/RED HEAVY-HONDA
- 580-21 250mm 12mm N BLACK STD. -HONDA I8
»s 580-15 250mm 12mm 10 BLUE/YEL/BLUE  LIGHT-125 HONDANS
g 580-16 250mm 12mm 10.5 BLACK STD.-125 HONDA ji8
580-17 250mm 12mm BLUE/RED/BLUE ~ HEAVY-125 HOND'\X

ALL MEASUREMENTS ARE IN MILLIMETERS. 25.4mm = 1 inch.



PISTON SIZE CHART

PART NUMBER FITS FZSTON SIZE

376-0]...O...O....CZSO..O‘.C...Q...l.69.43
376-02.Q.......Q...zsoiﬁ........l...069.68
376-03.‘0.Q.......sto......0......‘.69.93
376-04.............250......Q......O.70.]8
376-05...006000000024090000000000000068968

378.0].I...........]25....Q.........°54.94
378_02000.......Q..}zs......‘360000000552]9
3?8.03.......000000125080000.........55.44

556-029000000000..‘360......6........78.67
556-03.............360....0....&'...078.92
556-04...0.........350.....°......%0.790]7
556-05.............360...............79.42

558.0].............400............O..B].42
558-020000000000000400000 0000.00.000081092
558.03.0.‘#‘4')...0000400000....Q.......82.42

58]-G?n3....Od.0...450........0.6....83.92
EYT~@3¢;...e.......450.........o-....84.42

55}2‘03&..@...:;.....450.........90....84.92

670-0]"0@@&0.&.....]25. *fé.i.QQ.OQ...54.94
670e02000..00.0...0125.'@«...O.‘Q....‘.ssilg
670-03Q0‘...D..O..0]250‘.....Ql......55.44

7]8-0]....0...9..OOBGOQOOQQ..Q.QQOOOOBI.42
7]8-02...0..‘.O....%OQ......IQQOQ...SI.92
718.03‘.....0'.....360.O..........‘...82042

737‘0]ooooo-oo.oooo]75..00.0n00..o.0063093
737'0206.00000oooon]7500...0.0....-..64018
737"03.o-ooooodoooo]?Secocn--oooooooos4o43

760'0]oeooocooooooozsoononto60.0.6.0.69043
]08760'0200oa.oooc.ooozsooo-oochoco-000069068
10 760-03-..00000..-oozsocooooqoo'doooou69093
10 760-04inoodoc..ooo025000Q000Q00n00000700]8

10 829'0‘..0.0.--Qnooozsooo..eooooiQ000069043
10 829‘02.0000000000oozsoeo-omoooe.ooooosgose
10 829‘03000000ooooo002500-oooqooqseeooosgog3
10 829'04000000o-.ono025000600000000n00070.]8

10 857-04.06.-00-aocoo360.ooo.ooo.od-ct.?9017
11 194'011qo-.-b.d....500q;..;6.6..5....85.92

11 ]94‘02..6600a-.6§o050000c0q000000000086042
]] ]94‘03006-6000000005000Qeoo-ycoqoodooastgz

PAGE 9 ',




PISTON SIZE CHART (continued)

PART NUMBER FITS PISTON SIZE

,'6 ]] 200_0]OQ.........O.izsu.........0..‘.54.94 :‘
]6 ]] 200-02..:\00.....0...125.00063030000000550]9 T
]6 ]1 200“03.9&0....0'...525.......9..\‘....55.44

16 11 408-020.0..!0000000360000000o.ooo.u.oal@92
16 11 408-03.oooo.o.o000036().0--ooooc60000082.42
]6 ]1 408—04....06.oooo360/390.00e..o.n...osangz
16 11 408'0500oo.oeooo0360/390eoo.o¢.00000083042
]6 ]] 40&06.'.........%0/390..'.....0250083.92

]6 ]] 435-0]0000000000000175010............6].94
]6 ]] 435-02Q..QQ0000000017500000O.........Gz.lg
]6 ]] 435-03.0'........C.]75....0......‘..»62.44
]6 ]] 435-04..0.OQ......O]75\)..............62.69

]6 ]] 517-0]......Q....00125....00Q00000000M094
]6 T] 5]7-0200.....Qo....]25........0....0.55.]9
]6 ].! 517-03.......0..000125..000000000000055.44

]6 ]] '78]"0].Q000000000420/4306oto.ooooonoogsagz
\\ 16 ]] 781-020000ooo0000420/430000000000000086-4‘2
78]"03.0oooQoooo0420/430.60000000000086c\92




MIKUNI CARBURETOR
FIT 38&m and 44mm CARBURETOR

MIKUNI
MAIN JETS ALTERNATE

1000-250
1000-260
1000-270
1000-280
1000-290
1000-300
1000-310
1000320
1000-330
1000-340
1000-350
1000360
1060~-370
]000"380 e o

13 556-01

13 557-01

13 558-01

13 559-01

13 560-C1

13 561-01

13 562-01

13 563-01
1000-470 . .
]000"480 o e
16 13 695-01
1000-500 . .
16 13 697-01
16 13 698-C1

%
® o & o 9 & o O o
® ® @& @ & O o o o
® o & o o & o o o
s & o o o 9 o o
e & © 0 o & 0o
s » @ & @ o 0 2
e o & & » & o

e & &6 & & &6 & & & o o o o

e @ & 06 ¢ 06 & & 8 & o » 5 8 D & &6 0o o0
[ ] —t
(=3}
ol
w

K
¢ & o O ¢ & o o

2 o 06 & ® 5 & » o

® ® o @ © o0 ¢ O 9 o & o £t 9 0 & O 0 06 9 O 0 O & O & o e
wd @ wad ol 9 & 8 & o @

e & o o & 6 & O 9 0 & O O & & & 0o S ° ° O = o & & > v o
® 6 & & 5 6 » & & o 0 o » 6 o O 5 & O & > o & o » &
® O o 0 » 8 0 0 9 9 0 © & 6 ® © @ & 8 6 0 © 5 ¢ & & & @
® & © o 8 © 5 O 5 O 0 © 5 ¥ 8 O O 5 6 9 O 5 5 ° & ¢ o o
o 2 e @ © 0 o0 o & ¢ 2 & 06 O ¢ & &6 o O 5 P & 0 9O 6 9 ¢ >

[ ]

[
® 5 & 0 & @ & 5 & 9 O & 8 5 3 o 2 & o o o & 2 & s ° »
s 8 & 56 & & 5 9o & ¢ 5 5 o 6 0 & &6 & & o & 6 0 O o6 O o o
9 & & 85 9 0 & O & & & 5 © & & 9 0O 4 0 O & 5 ¢ 5 & O 9 o
O o @ 9 & & & & o S 5 o ® O & O 0 & &6 9 O O 0 o 5 & 0
s & & &5 & & o © 5 © O & & O 6 € O @ O o & o 5 © & o o o
e ©® @& & © & 90 B8 0 & & O 0o I ¢ 0 O & & & o o & & > 5 O
o » ©& & 2 9 0 5 3 @ ® 0 5 5 9 & o 6 P B » o O & s s » OO
® & B & 2 & o 06 O & 5 & 6 * & . & 0 & o 4 » o » v 0 +» 0
® & O ¢ 0 O ¢ @ O O ¢ & & & * o © & * O @ S s o O O &+ 0

o & 2 & O & 9 & O ¢ & ¢ ¢ O 2 ¢ & YV & o & o o O

e @ & & O ¢ & o

—
o

38mm and 44rm

MIKURI
IDLE JETS

10000-2500
10000-25i0 .
16 13 544-01
16 13 545-01
16 13 54601
16 13 547-01
16 13 548-01 .

s e & o & 0 @




continued

_FIT_38mm CARBURETOR

MIXKUNI
NEEDLE JETS

16 13 549-01
16 13 550-01
16 13 551-01
16 13 552-01
16 13 553-0i
16 13 554-01
16 13 555-01
10000-1700 .
10000-1800 .
10000-1900 .

16 13 700-01

o » & & 0 ©0 & o
e & o @& % 9 0 @
® & 6 o o o o o

16 13 644-01
16 13 699-01.

e © @ @ ¢ o o

® & & 6 & & 2 & o o0
e 0 & 0 © 5 o o 5 o
® & & 3 o & O o o o o
® @ 0 & & & & 5 o 0
¢ © o 0 & & 0 o 0 o o
e & &5 & & & & O ¢ o o
¢ & o 0 o O ¢ ¢ & 0 o
o & & o ? e o ¢ & & o
e o o 6 5 0 o 0 0o 0 o
o 6 & ¢ 0 5 & 5 o o o
e & © o ¢ ¢ O & & o o
e & o & ¢ © ¢ ¢ o o 0
o & & 0 & & o ¢ & o o
® @ & & & o o &5 0o 0o o
e & & o ¢ » & o 0o o o
® & O & ¢ o 0o & o & »

-
o

38mm CARBURETOR

MIKUNI
SLIDES

1060-015 .

16 13 575-01
16 13 576-01
16 13 577-01

70
(and
~N
m

s c 0 o
NN et
) )

°
Qoo wm

38mm CARBURETOR

MIKUNI
NEEDLES

16 13 579-01
10000-1600 .

16 13 647-01
16 13 693-01

MIKUNI
CARBURETOR TOP
GASKET

10060-1100

PAGE 12




continued

FIT 44mm CARBURETOR

MIKUNI
' NEEDLE JETS

16 13 668-01
16 13 669-01
13 670-01
13 671-01
13 672-01
13 673-01
13 674-01
13 675-01

e &6 & & & o o o
e o o @ & o ¢ o
¢ 6 o & ¢ o o ¢
9 6 © & o & o o
o & & o o o o o
o & & 0 & o o o
e o & & 0 o o »
o & & & o o & o
e » & & o o o O
o o o o 0 & s 0
o @ ¢ ¢ ¢ o 0o o
e O & o & o o o
® & o ¢ o & o o
® ® e S & o o o
e O & o0 o o 0
e & & © o » o »
e © © o o o o o
e O o o o o 9 o
¢ e 5 0 O ¢ o o
» & o o & 0o o 2
* & 5 & o o o o
® & & o6 o 2 2 o
® @& & O o e o o

44mn CARBURETOR

3

MIKUNI
SLIDES

16 13 677-01
16 13 678-01
16 13 679-01
16 13 680-01

54mm CARBURETOR

MIKUNI
NEEDLE

]6]368]-0] * @ o Vv @ ¥ o @ & © o e




PAGE 4 continued

BING
FIT 32mm and 36mm CARBURETOR

BING
MAIN JETS

16 13 230-01
16 13 231-01
16 13 232-01
16 13 239-01
16 13 234-01
16 13 235-01
16 13 236-01
16 13 506-0%
16 13 507-01
16 13 500-01
16 13 501-01
16 13 980-01
16 13 502-01
16 13 503~01
16 13 410-01
16 13 411-01
16 13 412-01
16 13 413-01

o & & o o o

e 6 0 & 6 6 8 & & 6 0 0
]

® & & & & & & &6 & 6 O 6 & o o o @
@

e & & & 6 & 5 o 9 5 & O 5 0 & o » @
2. 0 @ © & & 9 & & 9 & o 0 06 o & o o
e 9 » & o 6 & o 5 O© o 0 &6 O » 2 »
e @ ¢ & & & 9 & & & o @ O @ 9 O & @
® o & 9o O » & & & 0o 2 & 0 0 ¢« 5 O »
e & & & 5 & & & o o © & 0 0o o 0 0
e &6 6 & 6 o & ¢ o & o 0o 5 8 &6 & o o
¢ & & 0 & & 0 5 9 0 O 9 5 & 0 o o
o ¢ & 0 © & & o & » 0 D & & & o 0o
e & © @0 O 5 & 3 6 . & O o O * 9 0
® @ ¢ & & & & 0 o o 0 2 9 0o 6 2 o 0
® & © O & & ¢ & & & & & O &6 O 6 0 o
e & & 5 o & 6 & O &6 5 5 5 6 6 & 5 »
® & & O & & ¢ &5 0 ¢ & ¢ 6 0 © @& 0o o
¢ 0 0 9 & O 0 & 0 & O 0 & o O 0 0o
e & &5 0 & 5 & & 5 2 & 5 5 0 & » o
® & © ¢ & © & 0 9 & 6 & O 0 ¢ v O O
¢ & 0 & © 0 o & O @ o N & & ¢ 0o o o
® o 6 @& O G ¢ O & 2 9 & 0 O & 0 O

[~

32rm and 36mm CARBURETOR

3

BING
IDLE JETS

i6 13 510-01
16 13 505-01
16 13 981-01
1613 21601
16 13 478-01
16 13 479-01
16 13 480-01
16 13 431-01

S . -
< s
P’

® & & & o o o o
. -

5 8 5 O 0 & o @
o " o 0 0 0 o 0
» 6 & 2 8 8 o @
¢ & o » 0 0 & @
e o o o & o 0 o
® 9 2 % o % & o
e 3 8 0 0 9 8 o
cC & & 9 [ ] [ ) e o
s & & o 8 8 ¢ »
¢ o & » o @ [ N
e & @ ® e o o @
® © 6 0 o 3 9 o
e © ¢ o © 0 2 o
® o 8 0 o » & &
o o o o 0 3 o 0
® 6 o 8 o 0 0 o
o & 9 o & 0 ¢ o
e 0 0 o o 8 o @
e o & o 9 0 o @
o & 8 8 0 9 o o

-t
Q

32mm CARBURETOR

BING
NEEDLE JETS

6 13 485-01
16 13 240-01
16 13 238-01
16 13 241-01

" PAGE 4
f#.g .




BIRG
NEEDLE JETS

15 13 504-01
16 13 220-01
16 13 978-01
16 13 353-01
16 13 515~-01
16 13 354~-01
16 13 516-01
16 13 340-01
16 13 517-01
16 13 338-01
16 13 518=01
16 13 341-01

BING
NEEDLE JETS

16 13 473-01
16 13 495-01
16 13 474-01
16 13 496-01
16 13 475-01
16 13 497-01
16 13 476-01
16 13 498-01
16 13 477-01

BING
SLIDES

16 13 242-01
16 13 484-01

s &6 D o & ¢ & © & o & 0O

e & & 8 2 0 0 9 >

T0 _FIT

36mm CARBURETOR

e o 0 0 9 5 9 & 0 O 0 »
9 o & 0 0 & 5 9 & & 0
® 9 © 5 & & & & 9 O 2 »
® % & o o 3 & 0 & 5 & o
o o & & @ 9 & ¢ 0 0 o0 »

s & & © & & 0 0 & 0 ¢ 0

e 0 & & & 5 & O & & 0 o
e & ¢ & © & & 0 0 0 o
e @ o & & 5 ¢ & » 2 0 o
e 8 & ¢ o & &5 ¢ & 0 &
® & ¢ 0 95 ¢ 6 & ¢ & 9 O
e & & & 9o O & O ¢ & o
® o 5 9 & 0 O o & o o »
e & 0 0 & 0 ¢ & 0 & o

FOR_CARBURETOR WITH

o 9 o 0 2 5 9 0 o
» 2.0 o & » 9 5 2
2.0 0.8 0 8 0 0 »
S 0 0 * 9 0 6 00
e 8 2. % & 2 95 o @
9 0 0 8 5 9 0

=

2 0 9.9 2 @ 9 0 ¢
e 6 & 2 5 9 & & »
2 2 o 9 8 0 9 9. »
o 9 & 5 9 8 0 o @
e 9 8 06 2 5 8 3 o
8 9 & & & 6 o 9 o
e o & 0 0.8 0 8 @
2 0 9 2 0 2 85 0 0@

3zrmm CARBURETOR

Rubber Mount
Rubber Mount

i6 13 904-01 - Side Float

® o & 4 o 0 0 ¢

o # 8 & 0 0 9 0 0

® o6 0 & ¢ 9 & &

® & & ©° @ @ 9 9 o

* & & o 0 ¢ o 0 9

continued

o & & & 5 &6 O ¢ 6 & o




PAGE 6 continued

TO FIT 36mm CARBURETOR

BING
SLIDES

16 13 339-01

16 13 455-01 - Rubber Mount
16 13 994-01

T0 FIT 32mm CARBURETOR.:

BING
NEEDLES

16 13 243-01 - Rubber Mount
16 13 596-01 - Rubber Mount
16 13 914-02 - Side Float
16 13 914-03 - Side Float
16 13 933-01 - Side Float

T0 FiT 36mm CARBURETOR

BING
NEEBLES

16 13 337-01 -~ Reed Engine
16 13 456-01 - Rubber Mount
16 13 482-01 - Rubber Mount
16 13 995-01 - Non-Reed Engine

T0 FIT 32mm CARBURETOR

BING o
FLOAT NEEDLES
16 13 343-01 - use 16 13 992-01

16 13 417-01 - Rutber Mount
16 13 927-01 - Side Float

TO FIT 36mm CARBURETOR

BING
FLOAT NEEDLES

16 13 417-01 - Rubber Tipwd
16 13 992-01




PAGE 7 continued

TO _FIT 32rm CARBURETOR - SIGE FLOAT

BING
IDLE JET SIZE

]6]3956-c'g.O.‘D......0..‘.%0.0..0..”

JQ FIT 32mm CARBUFETOR - SIDE FLOAT

. BING
NEEDLE JET SIZE

]6]3960“0]o.oeoooooooooooooooooa

 PAGE 17




PAGE 8 continued

CARBURETOR

AMAL
MAIY JETS

16 13 201-01
16 13 292-01
16 13 130-01
16 13 2¢3-01
13 204-01
13 205-01
13 206-01
13 319-01
13 320-01
13 321-01
13 322-01
13 323-01
13 324-01
13 325-01
13 325-02

e & 0 0o & o & & O o

%
e 0 0 ¢ & o 0 &6 & 8 2 3 0 o

e & 2 & & & & 0 0 5 O 8 0 4
@ o & ¢ & 2 & & 5 0 ¢ 06 0 o
e 85 0 0 6 & & 0 6 06 & 2 2 0 o
e A & & 5 o 5 0 €& 5 56 5 & o
e ¢ 0 ¢ 0 & 0o 0 & 2 ¢ 0 o 0
e & & » 0 ¢ o & 0 o o 5 0 0
o & ¢ & & & & & o & & o & 0o o
e &6 & & o & 0 0 o & 0 0 & 9 o
® & & ¢ o & & 5 0 & & & O 9
o 0 & 0 o & 52 0 0 0 0 0 & 0 o
® & & & O o & 5 & 06 & O o o o
¢ & 9 & & 0 & 9o 0o 0 0 o B O
¢ & & & & 0 ¢ 0o N & 0 0o 0 0
e £ & & & & 56 6 & o & & 6 o 0
e 5 & o & ¢ 0 0o 0 B H» 8 & 0 o
® @ & & & ¢ & 9o O ¢ 5 O & ¢ O
e & o0 ¢ & & & 0 0o 0o o O 0o 0o
e & & & & & & 5 & 2 0 0 " 0 0
e & 0 9 A ¢ 5 @ ¢ 0 & ¢ 9 0 0
e o O ¢ & O o ¢ & @ O & ©° 0o 0
¢ & 0 & o o 5 & & & o 0 o & o

-t
(=)

32min_CARBURETOR

AMAL
NEEDLE JEfS

16 13 192-05
16 13 207-0:
16 13 192-07
16 13 192-09

34mm CARBURETOR

AMAL
NEEDLE JETS

16 13 313-01
16 13 314-01
16 13 299-01
16 13 346-01
16 13 347-01




ARAL
IDLE JETS
16 13 194-01

16 13 315-01
16 13 344-01

AMAL
SLIDES

16 13 171-01 .
i6 i3 208~01 .
16 13 208-01 .

AMAL
SLIDES

16 13 293-01

16 13 317-01 ,
16 13 318-01 .

AMAL
MEEDLE

16 13 172-01

AMAL
MEEDLE

16 13 292-01

AMAL
FLOAT NEEDLE

16 13 179-01

TO FIT 32mm and 34mm CARBURETOR

® » & e €& ¢ & S © o © 0o O
®e & » © © © ¢ & o & o o &

e & ¢ 6 & © & o0 ©0 0 ¢ & & O

10 FIT 32mm CARBURETOR

TO0 FIT 34w CARBURETOR

® © ®© 0 ® e o o & & o v o o
® ® & & ¢ & © & & © 6 ¢ & o O

® ®© ® 6 o ¢ ®»® ® o » o ¢ © o

T0 FIT 32n= CARBURETOR

T0 FIT 34mm CARBURETOR

o @ 0 & o e & © o e ° ¢ %5 e ©o

TO FIT 32mn CARBURETOR

PAGE 9 continued

® © & & & ¢ ¢ ¢ & < & ¢ & o o 5 B
e & 0 & > 0 o © & & O o S O 3 & o

“w @ O @ e ® o o e ¢t e e 9 e e o e




s , S SRS

i B t kKl ; h - .

5 . . o T IR
) ' ? . AN

PAGE 10 continued

T0 _FIT 3ds CARBURETOR

AMAL
FLOAT NEEDLE

16 13 302-01

+
¥
’,




PAGE 11 continued

GURTNER
38mm_CARBURETOR

GURTNER
MAIN JETS

13 392-01
13 393-01
13 394-01
15 395-01
13 336-01
15 397-01
13 398-01
13 399-01
13 400-01
13 401-01
i3 402-01

o 6 o 6 o o ¢ & o o
* 9 0 0 & ¢ s 0 ¢ & o
e ¢ o o e o @ e ¢ 2 *
o o o & o © 0 v O 9 &
e & e © 0 9 6 S o 8 @
® 2 o & & & & ¢ ¢ & o
¢ & & 3 0 ¢ & 0 0 o o
e & o0 & & & & & & 8 o
¢ &8 ¢ o & ¢ 5 o o o 0
¢ & & ¢ 8 ¢ © O * & @
*® & ° o o6 & 9 ¢ ¢ o o
s & o & n ¢ e & o o
e 0 & o © o ¢ o o o
® 9 9 o & & 5 ® 0 0 »
® & o 06 & ¢ s o 0 0o o
¢ & 2 o & @& o © ¢ ¢ o
o 2 8 & 9 A& e ¢ b ¢ 2
e © & O ¢ o0 ¢ 0o & ¢
o 9 & ¢ & 2 & ¢ o o o
¢ 0 & & & ¢ & o 5 o »
® ¢ & 9 & ¢ & ° O o

GURTNER
NEEDLE JETS

16 13 403-01
16 13 404-01 .

16 13 405-01 .
GURTNER
IDLE_JETS

16 13 433-01
16 13 406-01
16 13 407-01
16 13 408-01

GURTNER
SLIDE

16 13 382-01

GURTNER
NEEDLE

16 13 380-01

GURTNER
FLOAT NEEDLE

16 13 380-01

GURTNER COLD
START JET SIZE

1513421"01oo.ooooocot.ooooic!""OOw
PAGE 21




